Yyamato

INDUSTRIAL SEWING MACHINE

ILLUSTRATED SPARE PARTS LIST
FOR
SUPER HIGH SPEED
TOP FEEDING OVERLOCK MACHINE

MODELS & DEVIGES
AZF8003-10 AZF8003 AZF8003-55
AZF8000 AZF8020-10 AZF8020-535
AZF8025 AZF8026

—K2—C—TG3—SG—SG—M—SG—A—CL——
—MT2—MT12—MUS—MUL15—BT13—CHZ20—







CONTENTS3 B &

MISCELLANEOUS COVERS(1) = = =+ = = = =+ v 0 v v v o u s HA-RAEQA) - - - v )
" " (2) ................. n (2) P
I " (3) ................. " (3) voe - 3
MISCELLANEOUS THREAD EYELETS = « = + « ¢+ » ¢+ 0 v v v & haBRAE - - - 0 0 - - 4
MISCELLANEQUS CRANKSHAFT & BUSHINGS « » = = « » « = = - Eﬁ]&(}j’yynﬁé{% 5
NEEDLE BAR DRIVING MECHANISM - - « - ¢ « = o = o v 0 v StEEmig . - - - . . - ]
KNIFE DRIVING MECHANISM - = - » = ¢« = = v = v v 000 AZWIE - - - - - - 7
PRESSER FOOT MECHANISM + = = » = = « + =« v 0 v o Eiimat; - SR &
TOP FEED MECHANISM(L) « + v = ¢ ¢ o v o v v v v e v oo L) - - - 9
n » (2) .................. » (2) « =« =10
] " (3) .................. » (3) PRI ||
UPPER LOOPER DRIVING MECHANISM « « » « « = = ¢ 0 v v vt Ry VrAT: 7 EECEEE 17
LOWER LOOPER DRIVING MECHANISM - - - =+ ¢« » = o v v v s TiL—/ - - - - - 13
FEED DRIVING CONTROL MECHANISM =+ = + = « = ¢« v o v v AT ) FIEHHE - LI
FEED DRIVING MECHANISM = = = = « o o o v v v e v 0 e v e EUEE. - - - - 15
LUBRICATING MECHANISM{1) = « » « = « = = v v o 0 v v © AR - o v - . 16
” I (2) ................ " (2) ..... 17
EXCLUSIVE PARTS for UPPER KNIFECAngled Type), AZFB8000 - - AR ETLBFRLRG - - 18
AZF8003-03, 04-55, 05-10 EXCLUSIVE PARTS + + « « « « » « . YIETLERBS - - 19
AZF8020-Y-10, X-10 EXCLUSIVE PARTS » + = » = = = = ¢ o+ YIEFLERESS - - 20
AZF8020-Y-55, X-55 EXCLUSIVE PARTS - = - = = = = = » o + FTETLERES - - 2
AZF8025-Y,X EXCLUSIVE PARTS = = = « o« ¢ v ¢ v o v o v s Y7EFILERBR - - 22
AZFBO26-Y EXCLUSIVE PARTS(1) « = = = = ¢ o v o0 v v bt YIETNRRSR(1) - - - - . 23
n P » (2) .............. ” (2) ..... 74
“K2" DEVICE « » » ¢ & = o = & o o & & & o s 2 o s s o o & “KIEF - - - - e . 25
“CUBEVICE « ¢ o ¢ v v s e e e e e e e e e e e e . YCUEETR - e e e e e s 26
“TG3" DEVICE(I) » + % ¢ ¢ v v &« o v v o s v s v s e n s “TGI"EEB(LY . » - - - 27
n ” (2) ..................... n ] (2) ..... 28
“SET DEVICE « » = = = s a e s e e e e e e e e e e “SGUEETR . - - v 0 e 29
“SO=M" DEVICE « = = + o o « = o » & =« = = s o s v o 4« SGMER - - v v - 30
“SGA" DEVICE » » o o ¢ ¢ ¢ o o 2 o o o s o o s o s o o “SE-ATEE - o v s 31
“CL” BEVICECL) = » « = v ¢ ¢ o o o o o v v v a a0 s s o “CL"EEEAY - - - . - 37
n » (2) ..................... » n (2) ..... 33
MTZ", "MT12" DEYICE(L) = » » = ¢ o v v v o v e v v v v MT2", “MTEZ S - 34
" n (2) ................. " y (2) -« 35
U5™, “MULS” DEVICE{L) + + + o « o o ¢ v v v v v v ot MUS”, “MULS" @ (1) - 36
" » (2) ................. " ] (2) - 37
» " (3) ................. » » (3) - 38
n u (4) ................. " ” (4) -39
" n (5) ................. " Pl (5) - 48
“BTIZ" DEVICECLY = = ¢« o ¢ v v o e e v v 0 v v v a0t “BTI3"SE@E() « « - -4
" " (2) .................... » n (‘2) LRI V1
" # (3) for AZFBOZD » = « v v v o v o e e h e #ooow (3) « e 443
“TC/CH20” DEVICECI) for AZFS00D - « « « « &« v ¢ o o o« "TC/CH20™ (1) - - + 44
n ] (2) 2 " n (2) « o« =45
" » o (3) T R T T S ” # (3. - - 456
I n o (4) R 7 ) b
EXTRA PARTS » = = & + = & = & & o o o s 0 5 2 & & + = 2 = EiESS . - - - - - 48
THREAD STAND & SUPPDRTING BOARD + « « v v v w e e e e e RIBRURIR - - 48
LIST of MAIN SPARE PARTS(1) - + = « = -+« = = - = v v e EEWRY X I~(1) - 50
I’ ] (2) ............... ” " (2) « + 51
INDEX = ¢ ¢ ¢ » = = s = ¢ s+ o s 2 2 5 s+ ¢ 4 s s s « + o o =1 NN 52

Illustration of this Parts Book is based en the Model AZF8003-04-10 with Flat Knife,
D=7y Zik. ALFR003-04-10(F A REM F RHAET AL TS FAL LHERLTE Y 4,






MISCELLANEQUS COVERS(1}

Ref.

F

0000~ OO e O BD e

Parts
No
2100006
2100013
2100014
001123
000644
110045
210001
160001
2100012
003637

2100008
110012
100001
110010

0020004

0020005

2100053
110016

2100054

2120001

2100003
2100002

006816
0032879
0033627
2100004
2100059

300004

120017
0020137

0050675
110013
330014

Amt,
Descrintion g Rec.
Cloth Plates » « « « ¢ « = o « -« A =3~ g FEr S 1
Cloth Plate(Lower) =« - - - - » . IRl L—r(F)e » -« 1
Rubber Cushion =+ « = » » + + + & IRATL— b (T)EARE- -1
Washer = = » « = = = o o« = « « & P T [
Spring Washer- » = « » =+ « - - b Sl | R Ry T R 3
Screw(Md~0_ TX12) - « « - « « - RS e v e e 3
Cloth Plate Eccentric Bushing - » =¥ F v« - - -« 1
Screw(M4-0,7X4) - - « « « « « . RS e v v e o e s 1
Cloth Plate Hinge Pin Cellar - - by HFT— - + « + o o 1
Serew(1/8-44X2,5) = « « » + + IERS e v o o v e e 1
Cloth Plate Spring + + = - - - - TOAFL—hdF - o oo 1
Screw(Md—0.7X5) « = « « « o « = 1oy T 9
Lock NUL * o + ¢ o » o o o« o« « & BoZFuhe o on o 1
Stop Screw(M4-0,7X16) « = - « « ARDsRERY e v v e 1
0il Cap« = = = = « =+ ¢ 0 0 v FAAFFST s o o - 1
O-ringfP28) » o o ¢ o v s 4 v o s OVY v v o v i v v 1
Top Covers = = = = = « « + « = = o 1
Serew(M4-0,7X15) - « = = = + + IR e o o o v v e v e e 6
Top Cover Gasket - - - - - - - . By DAt L T 1
Machine Frame- » « = = « » + - - b 1
0il Reserveir Gasket - - - - » » it AR R SRS S 1
0il Reservoir=- = » = « « = « « « 1L U 1
Serew(1/4=24%8) + « « « « v [ oE 5> T 4

0il Reservoir Rubber Cushion{Black-colored)Bhfg=r.b (EA) - -+ 3
0il Reservoir Rubber Cushion{Green-colored)BifB=r A (@) - - 1

¥ind Guide Plate - = « » » « = »
0il Reservoir Positioning Bar- -
washef .............
Screw(M5-0.8XI5) » » » ¢« v - - .
Drain Hole Seal - » « - = = = «

Drain Hole Screw(3/8-24%8) - - -
Screw(Md4-0,7x8)
Seal Plug» » + = = = = + + + » -

BB - + + + « + s v« & 1
WELEER- - - - - 4
9‘}’7}"‘(’ ---------- 4
B 1o 2 A T 4
PASTE Mg € i3 IE ST 1
BHEERT - - oo e - 1
IEHRY e v o 0 v e e 9
BERR e o v ot e e . 1






MISCELLANEQUS COVERS(2) Ii— 2
Ref. Parts Amt,
Na _ Mo Description z Req.
1 2120056 Side Cover + + + v+ v v o o o - BEH A= e 1
2 110013 Screw(M4-0.7X8) - « « = -« o IERY o s 0 v o 0ol 13
3 2100049 Needle Bar Cover(Left) - « - - - B A—(E) - - 1
4 110054 Screw(M3-0,5X3,5) » » « « « - N 2 R T 4
5 2100048 Needle Bar Cover(Rear) + « « « - Fa e PR €7-) BN 1
6 000538 Washer ------------- 7-}\‘/." ---------- l
7 2100143 Needle Bar 0il Defender« - + + -« SHEMES - - - 0 - 0 v 1
8 110012 Screw(M4-0.7X5) « « » « = « « H Ly I T R 6
9 2100018 Needle Thread Cover Hinge+ - - @B hN—by . - o o . 1
10 2100019 Needle Thread Cover Hinge Spring b —b ik« « + 1
11 2100017 Needle Thread Cover- - = « » « » HADA— e 1
12 2100020 Needle Thread Cover Hinge Pin- - #f b —E¥ PPy -« ¢ o]
i3 003637 Serew(1/8-44X2.5) « + « = « - R - e v v e e e e 3
14 2100081 Safety Plate - = = « + - - « » FeAF—F- = s o oo 1
i5 100001 Nit e » = = = = ¢ o o o o o o o« o 5
16 390016 WIF" Mark « = = v v oo o v o s AZF~v—g e v oo v 1
17 2100538 Frant Cover Latch Spring - - - » BIAF HA—F o Frx. « -]
18 2100022 Front Cover Hook Guide - - - - - BifEE H—2RP . - - - . 1
19 0024445 Front Cover Hogk = « + « « « . . Lol E s Pac A AR 1
20 001330 Serew(9/64-40x3.8) « + « « « - - R e v oo e v e e 1
21 0024085 Front Cover Latch+ « - = = « « . i E S FATLTL SR 1
22 0020016 Front Cover Hinge Pin- - » » + . B RA— Y. . .
23 2100024 Front Cover(Right) « - » « - - - RS hA— - o o o 1
2 (24095 Front Cover Hinge Spring - R DACl SRt L S |
25 2100025 Front Cover Hinge- - » « « » - « HRX DA~ - o . 1
26 2100534 Chip Guard(Openable) - - - - + ELEHE - -« o2 o v ot 1
27 116003 Screw(M3.5-0.6X6) = « + ¢ + . - B R LTI B 2
28 —=—=—— Threading Chart(See the Table) - BB - « « » = « =+ i
29 2129420 Model Plate{Green} - - » - - « « BIRER) -« v - 0 e o - 1
30 390070 Brand Name Plate(6lmm) (Green) « - B4R () - - = » » » « + - 1
31 390068 Brand Name Plate(32am) (Green} - - S24R (&) « « - - = « + « « 1
32 190015 Screw(MI4~2X6) « « « = = = « « . B 2 T R 2
33 2120062 Rear Cover Support « « « - « « Tl A= B e s e 1
34 110045 Screw(M4-0,7X12) - = - « v+« & BT 3 I 1
35 2120055 Top Feed Dog Bar Rear Cover+ + + EZHEVEEHA—- « « - . . 1
36 001123 Washer - = = + « « ¢« =« ¢ o & Dol s v v v o0 v v 2
37 2120041 Top Feed Dog Bar Oil Receiver, C. Set b3V Sy%sr () - - - 1
38 2120053 Top Feed Dog Bar 0il Receiver - - EX VY HMES - « - - - .« . 1
35 2120138 0il Receiver Rubber {Large} « « - #lIBI o a(R) - - - - -+« 1
40 2120139 Oil Receiver Rubber (Small) « « - GHBRHZAAUN) -+ « - -+ 1
11 2120098 0il Receiver Fixzing Plate- « - - iS4 xig - - - » + + « . 1
Threading Chart
Models Parts No. Models Parts No.
AZF8000 330560 AZF8000/TC/CH20 | 390563
8003 ] 8020/BT13 330565
8020 390561 8020/MU5 ]
8025 n 8025/MU5 #
8026 ”

(%) BSEAIEXORIEREA(F— VRS, AHERSD)ERHLETEN,

Note:Order for Model Plate must be accompanied by model designation{including

symbols of gauge and devices).






MISCELLANEGUS COVERS(3)

Ref,
No

oD OO 1 OB O b G D

—

[y
—

O3 bt bt et et b bt St
S WD S0 =] O LN L3 D

Parts

No.
2120063

2121251

110048
2100047
2101431
2101432
2101433

110001
2110026
2110027

110013
2100318
110012
150001
0020052
2100045
2100044
2100043
000520
2100080

0020472
0033024
0036518
2100110
2100037
2100038
2120051

001331
2120050

116035

2120049
2100041
2100042
0020218

75— 3
Description 7
Feed Mechanism Cover + « + - - » Y EhHsA— oo
Feed Mechanism Cover Gasket . - £V Lhi—rHReokr . .
Screw(M4-0,7X10) « » = « = « « &« 13 32
Rubber Cushion +» » = » « « « « & AR . « » 0.
Connecting Link Cover(Front), C. Set @hm.<— (F)) (8) - -
Connecting Link Cover(Front) - - &H4EHAA—@D -+ « - -
Needle Bar Oiling Felt(Front) » «#MEZ =R (FD) + - - -
Serew(M4-0,7X5.4) = « -« + + . IS T P
Ball Bearing Holder+ - - - « - - ARFY L. - - .
O-Ting(P52) « = « = = = « =+ « 4 VY A
Screw(MA-0.7X8) + » + « « - - . ERT e e e e
Fan Cover« +» + ¢ + ¢« v « = = & & i BT 1L CRUR N
Screw(M4-0,TX5) - - =« « -« & 1% 3> S
Screw(M4-0.7x4) - - = - « o . . R e e e e o
Seal Plugs « » = = = = = = « ¢« BEHr e o v v v e e e
Pushbutton =« = =« = « « « « « « & Lo aRFy - - -
Pushbutton Pin - = » « « « « - - FoaBF e o v -
Pushbutton Spring- « - = » = - « FoaF I F . - -
Fasher = « = = = « ¢ » ¢ + 2 » & 7
O-ring(S6) +« +» « « = =+ - - .. QUZH v v v e v o v
O-ring(PE) =« « = = = = = - + « » OUYd o v v v
Retaining Ring +» = « « = « « « AboFDd oo
Seal Pluge = + = « = = = « « + = .7 S
Seal Plug+ = = « = ¢ ¢ ¢ s « = « BERS L i h e h e e s
Tail Cover =+ « » + « « + = « = & 1 s (R
Tail Cover Gasket» « » =~ » + « - BhA—Ry R . .
Fabric Guide Plate « - = « - - FRAE: - - -
Screw(9/64-40%3.8) - « « + + + ERY - oo v 0.
Fabric Guide Plate Support - - - FSRAERMAHE- « -+ - -
Screw(M4~0, 7X10) - - - « - - - 5 X R

Fabric Guide Plate Support Holder&SRA&
Ball Bearing Housing

......

Ball Bearing Housing Gasket . » -

Top Feed Shaft End Cap

.....

PAN RV AT, AR

FEUEEBE - - e e e -

........






MISCELELANEOUS THREAD EYELETS HiEGAE 4

Ref,

No

oD QO —3 OGN e G2 D e

Parts
No
0024084
0024083
0024156
0020118
000178
0031111
000177
004265
000340
2100073

001396
0024157
0020101
0032952
2100062

130007
2100063

110013
2100520
2100071

110028
2101140
001228
2100592
0032425
0020131
001095
2100060
110009
0033303

2100521
2100065

110035
2100229
2100586
2100524

110030
2100070
2100069

007619

0021124
0093864
000198
090240
110012
1022215

Description I - Rea.
Thread Tension Spring Cap- - - * X FFXxF v S (L) - -3
Tension Spring Bushing +» + - - - X@WFF o FEITEA . - - -3

Needle Thread Tensien Sprimg + - R IR« o 0 0 0 v o 1
Thread Tension Spring Retainer « ZAF 2EX Y7 (F) - + -3
Felt = » = « + + + == « o« o 2y T N 3
Tension Disc « = » » o ¢ ¢ = » ~BEFPM+ » « = = « =« « = 6
Felt » ¢ « = « ¢« ¢ o o o o o . .'7::}1;]\ ......... +3
Tension Post(Short) - = - - « - - FEFHEG - - - -3
Nut ¢ « » = « « =« O ‘j"‘? ], ........... 1
Tension Disc Eyelet for Needle Thread$t #RWFBRE- - - - - 1
Serew(11/64-40%6.5} - - « - - CJERTF e e s e e e e e 1

Lower Looper Thread Tension Spring TA—/SHAFAFE + « -1
Tension Disc Eyelet for Looper Thread— AW FEHRHE - - - 2
Upper Looper Thread Temsion Spring EA— /%W FAK - -+ -1

Tension Disc Eyelet Support - - - HFERERMAR - - - - - 1
Screw(M4-0, 7X10) « « » ~ « = = - R e s e I |
Thread Guide Plate - - - - - - - RBAAEL v e oo e ]
Screw(Md—0, TX8) - - « « 4« & = L1 A L 9

Needle Thread Eyelet(Large) » « - &%) -+« - -+ -+ 1
Needle Bar Thread Retainer Bracket /NAFTH « - « » » « « « -1

Screw(ua_ﬁ—o.ﬁxﬁ) v e s ll:"r\f‘) ........... 1
Needle Thread Pull-off - - « » -« g -3 BUUIUPE N |
SCTEW(3/32—56X3,2) et s e e . _u_-_j:-y ........... 2
Thread Retainer Plate Support - « /¥R - - - = = - - - - 1
Thread Retainer Plate- - « » » - Il | SIS |
Thread Retainer Spring + » + + = JRFM/SK =« ¢ o o o 1
Screw(1/8~44X8.5) ¢ » « o s v o JERT e o v om0 b o e o 1
Looper Holder Cover« « » + » » « b—rSHH b v v 0 0 0 1
Screw(Md=0,7X8) + + « + « = « 123 3 A A |
Looper Driving Shaft Oil Seal » « s— SR A —s s - - -1
Looper Thread Eyelet - - - - - AU s o o e e 1
Lower Looper Thread Eyelet - - » TA—sIRE - -+« » ¢+ = - 1
Serew(Md~0, 710} + = « = « » « JIoE 2 .l
Looper Holder Cover Spacer(Rubber) A— BB _A—2~—4 - -1
Looper Holder Cover Felt +» » » + A—sSB8 b N_—Z b+ - -1
Felt Clamp « « = « = =« = « -« C PR R |
Screw(M3-0,5X2.6) » + = - - - - EF e o o v v e 1
SP Unit, Complete Set+ + - - - - SPEEEGL) « =~ - - - - - 1
0il Container Support- - - - - s SPHELIEmEE. - - - - -1
Screw(9/64-40%6,3) - - » - - - TE 2 |
0il Containgr- - = » = = - - R A A A |
0il Container Pleg - - - - - - -« o7 P 1
Felt » = « o = o ¢ o o o o o o » SPTxhe v o v v v v o]
0il Wick « » « » ¢ = = = = « « « R 1
Screw(Md-0, 7X5) « = » « « = + = RS e v o e e 1

Looper Thread Pipe + + + + ¢+ « JE/A T ¢ o = 0 v o 0 o s 2






MISCELLANFOUS CRANKSHAFT & BUSHINGS B 5
Ref. Parts Amt,
_Na Na Description L] Rec.
1 2100090 Pulley = = = = = = « =« « « « - ) R 1
9 150007 Screw(MG-1XE) =+ + « » v v o oo IR e o e e i e e e 3
3 2110181 0il Cooling Fam« « « » « » « « - BHZFY e« v 0 0 e 0 o 1
4 160001 Screw(Md-0, TX4) « « « ¢ « v « [ R I R A 7
5 2110184 Corrugeted Washer- - ¢« + » - -« - BT o «ovo0 v v o )
6 2110183 Mechanical Oil Shield« » « « - - P D 1
7 0093090 Crankshaft Ball Bearing(Right) - #H—AXF VY2 () - - 1
8 2120026 Top Feed Rocker Eccemtric- - - - LERVE#E=FTY - « « - - 1
9 2120030 Top Feed Driving Connecting Rod Spacer E¥V ow FAAR—4 ]
10 2100364 0il Pump Driving Yorm- - - - - - P e A I 1
11 2100120 Crankshaft Ball Bearing(Center) - H—A_F YL F(H) - « - -]
12 2120081 Crankshaft « « « « « « « « « - - PSP TR e e ]
13 160000 Screw(M3=0,5X3) + ¢ « ¢« v ¢ o - BERT e v v v e e 3
14 2100111 Crankshaft Counterweight - - - 1\7/7\17::,{}. ...... 2
15 110036 Screw(M3-0.5%8) - » « = = - . LR e o h v e e e e, 4
16 2100085 Crapkshaft Ball Bearing(left) - - #— AT V¥ (F) - « 1
17 2100109 Crankshaft Bushing - - - = = « - TS Srm e v e e e e 1
18 2120076 Upper Knife Driving Shaft Bushicg (Right) kAR i = ()1
19 2100104 Upper Knife Driving Shaft Bushirng (Left) EARBYT vt = (&) 1
20 2100117 Upper Knife Driving Shaft 0il Seal kA REEZF AL —A - - ]
21 2120074 Top Feed Shaft Bushing(Right) - «- EX VB v () - .1
22 2120075 Top Feed Shaft Bushing(Left) - - EXVBS v a(E) - - - + 1
23 2120071 Vertical Motion & Rocker Shaft Bashing(Right) EF-NgMSeva(f) - 2
24 2120073 Vertical Motion Shaft Bushing(Left) LBV FTFHIZ i/ a(E) -1
25 0093303 0il Seal » « « « & = o o o0 . A AN —A s e e e . 1
26 2120072 Top Feed Rocker Shaft Bushlng(Left)J:ﬁ)ﬁ‘Iﬁ':mfjt/:.(ZE) 1
27 2120077 Needle Bar Driving Shaft Bushing(Right) /7ol vy (f) - -1
28 2110243 Needle Bar Driving Shaft Bushing(Left) ##/7ilfva(®) - + « - 1
29 0032684 Needle Bar Driving Shaft Oil Seald)7ald4pirn + « « « « « . 1
30 003635 Cap Screw(5/16-32X3.5) « = « = - -3 S PR 1
31 000526 Gasket * + + ¢+ v v 0 v v v s PP ES e e e e I
32 2100613 Needle Bar Bushing(Upper) - - - - $HEZ v a2 () r + v + - » 1
33 310008 0il Wick = + » = = = = s = « & m;;g; ............ 1
3 310021 0il Wick(Laced Wire) - « » - - - HR(E—A) e v e oo 1
35 2100614 Needle Bar Bushing{Lowesr) - - - -} F > a (F)- » » + -« - 1
38 2100272 Loeper Driving Shaft Qil Seal s « A — R A —s e+ o o 2
31 2100202 Upper Looper Driving Shaft Bushing(Front) ba-rfyba(R) - - - - 1
38 2100370 Upper Looper Driving Shaft Bushirg(Rear) EA—/l7via(#) - -1
39 2100114 Lower Looper Driving Shaft Bushizg(Front) Ta—rsyya(R) - « « -1
40 2100115 Lower Looper Driving Shaft Bushizg(Rear) FA—rifova{8) - - - - 1
41 2100097 Feed Bar Driving Shaft Bushing(Right)E VW7 v a (&) - - 1
43 2100096 Feed Bar Driving Shaft Bushing(Left) XV v = (&) - + -1
43 2100034 Seal Plug+ + + + + ¢ ¢ ¢ + « o & FERE e o« v v e e e e e e e 1
44 2100098 Control Lever Shaft Bushing - - - RYFE@EL A —WF vz - - |






NEEDLE BAR DRIVING MECHANISM SHEEIIR

Ref, Parts
Na Na
i 2100132
2 120001
3 2100144
4 160002
5 2101405
6 120006
1 2100137
8 160003
9 2101144
10 2100540
11 330006
12 2100136
13 300008
14 140003
15 2100138
16 2100176
17 310013
18 160016
19 2101407
20 110006
21 0037372
22 2129106
23 —m—-—
4 003637
25 2100503
26 2100504
27 000035
28 110009
29 2100502
30 110001
31 2108003
32 005345
33 2100145
34 110011
35 0032604
36 2109200
37 110002
38 2100532
39 2100148
40 0033968
11 000693
42 1106013
43 009909
44 2100152
45 310005
46 2100523
47 310001
18 2100535
49 2100536
50 000343

Description o

Needle Bar Driving Connecting RodgtiEuw s F- - - - - . .
Screw(M4-0, 7X14) « « « = « « « - 1 3 R
Needle Bar Driving Connecting Rod PingtiEs S v 2 v -
Serew(M4-0,TX5) = = « « « « = - JERD v v e e e
Needle Bar Driving Lever - - » - $HEZ ZF 2 M- - - -
Screw(M6=1x12) » = « « « o+ « - IERT e v o o v 0 0 0
Collar(12X20X 10mm) « » « = « - s B i A TSP
Screw(M5-D.8%5) - + - - - o - 18 5 2
Needle Bar Mechanism, C. Set - - gHEE®GH) - - - - - -
Needle Bar Driving Shaft - - - - F- g - - » -
Seal Plug e + o+ » s o 2 v v s« ‘é‘-ﬁ& e s e s a e e s
Needle Bar Crank Arm - - - - - - SHEF Tl o 0 0 o
Washer = + » = = ¢+ = s 0 v = & L R R A
SCTEW(MB"IXIB) ......... J_t_-?lg:"' .........
Needle Bar Connecting Link + » -~ @#HEV X2« o v« ¢+
Needle Bar Connecting Link Pin -#HEUVYZEY» - - - - .
il Wick « « = » = « « = « o = « R
Screw(M4-0. TX4.5) + « + + « « » JERT s o 0 v v v v o
Needle Bar Connecting Bracket - - $f#B¥% - - - - - - -

Screw(M3.5~0,6X10) + « « « - - -« ERT - o e
Needle Bar +« + « = « =« « « = « ﬁ% ..........
Needle C]amp .......... ﬁ'l'-lh} .........
Needle(System:DCX27) « « » « o« - RIS
Screw(1/8-44X2,5) + « » « « « « IERT e o o v v a v
Stitch Plate Support Stay, C. Ser$MRER{ftEZ=(E) - - -
Stitch Plate Support Stay- - - - #HEERfFHEFET - - - - -
Roll Pin » + « = v ¢ o o v v v & Bl e« s e e e .
Screw(Ma—0, TX8) + » = « « « = . [T 2>
Stitch Plate Support(Rear) - - - gHREfTH@E) - » + » -
Screw(M4-0,7XxX5.4) =~ - - « - - -« L 3> A
Stitch Plate(0d) =« = = « « = « » GHEO4) - « - -« - - -
Serew(11/64-40€8,3) « = + + « J 1 R

Stiteh Plate Support(Froat)} » - « #HEERFEGED - - - - -
Screw(M5-0,8%10) - « - « « = » . o >
Rubber Cushion + « = « = » « « - HAABE « « v v s s 0 0 -
Needle Guard(Front) « = » « » - « A I R
Screw(M3-0.8X5) + « « « « « + 112%: 3 I P
HR Unit, Complete Set~ » » + « » HREREGFR) - - » - - -
HRCup » + o o s v v o v s o » s HRH YT = o o v 0 o
HR Cup Lid » » ¢ « ¢ « = = « = HRU ST o+ v » »
Pine * ¢ ¢ ¢ ¢ o o 0 0 o 0 o o & | T e
Screw(Md~0,7X8) « « = « « = ¢ SR e v 0 000 . .
Tube Joint + « « « + » o« . o . PRATHE . - o o o ..
0il Tube(50mm) « « « = = « « - « Bt 7 (G0mm) - - - -
0i1 Wick « = « » « + = = o « - A e e e e e
HR Felt Holder - « » = = « » = & HRZ=zAbFdr - - - -
HRFelt» » » » = ¢ = s o o = + & HRZz=Mh« o = » o
HR Felt Holder Bracket, C, Set - HREf&HGH) - - - - -
HR Felt Holder Bracket - - - - - HREfH: -« ¢ - -
Roll Pin + » ¢ o + o v 4 ¢ v o & | T PR oV R

(GE) W I7-OFEIREXAEXFEERL TWET,

Note : Size of Collar ---

Inside dia, XOutside dia, XThizkness

el






KNIFE_DRIVING MECHANISM AZE

Ref. Parts
No o Ne
1 2100160
2 120001
3 2100173
4 160002
5 2100162
6 120006
7 2100161
3 160003
4 2120024
10 2100165
11 2100164
12 110035
13 0020496
i4 110062
15 2100171
16 120011
17 000778
18 2100172
19 110012
20 2100021
21 2100170
22 2160009
23 2100174
24 2100169
25 0632918
26 2100166
27 110046
28 000688
29 2100167
30 2100168
31 140014

Description g,
Upper Knife Driving Connecting Bod A X |+ v ¢ . .
Screw(MA-0.7TX14) « = « » « ¢ s« 12 3
Driving Lever Pin+ + » « = « « - AR - - o .
Screw(M4-0,7X5) = + « « « + « ¢ ERT e o o o v v
Upper Knife Driving Lever« « « « LA AWMHG: - + « - - -
Screw(M6-1X12) = » « « ¢ « - - - Jio3, 37 SN
Collar(10X 19X 9mm) » » + « + « =« B
Screw(MS=0.8X5) « = - « « + « 1% 3 S
Bpper Knife Driving Shaft« - - « LAZREE - « + « « « &
Upper Knife Holder Positioner+ « EARKAFEL + + «
Upper Knife Holder(Flat Type) - + EARFAY () - « -
Serew(M4-0. 710y + » = = = « « - EFRD s o o o e
Upper Knife(Flat Type) =« « - + - FAZREE) - - v e
Serew(M3,5-0.6X8) + + + « + « - RS e
Lower Knife Holder Basement- - - FAAERMEH -+ « - -
Screw(M6-1Xx18) - - » - « « - . . 1o X
Knock Pin« = « = « « = « « = & Iy v v o 0.
Holder Basement Positioner « - - FARERMHEBA Py t- -
Screw(M4-0,7X5) + « « « « « - . ER e o o v e e e
Front Cover« = « + « = = « + » Bidort—e e = v o o 0 0
Lower Knife Holder Spring Stop « FTRARMRZFEL .« + -« o
Cloth Plate Spring Pin - - - - - PRe T-F o
Cloth Plate Rubber Cushion - - - i@ A - - « = + + - &
Lower Knife Holder Locking Plate FARGEI U2 - « -+ -
Lower Knife Holder Spring: - - « FARMER+ « « =« - &
Lower Knife Holder - - - - » + . FARG = v ¢ = v =«
Screw(M5-0.8X12) = = + v « » + - JEFRD - o
Guide Pip» + » + + » « = = = » & HAREY 0o o eu s
Lower Knife« - « « = » =« - - . TFAR o o e e
Lower Knife Clamp- » = « « « « . FAREZ» « « o .
Scwer(MA-0.7x8) - - - - -+ . 1o 2

() FF7—OFTHREINEXAEXEERLTWET,

Note : Size of Collar --

- Inside dia. XOutside dia. X Thickness

- -1






PRESSER FOOT MECHANISM et 1 8

Ref. Parts Amt,
Na No. Description i) £ Rea,
1 190003 Adjusting Screw(M10-0.75X30) - - PHEHRT - » « » - - o o . . 1
2 100007 Lock Nat =~ « - « - LR RN = BV A a2 RN LR |
3 2100181 Presser Spring = + ¢ » + ¢ o ¢« SR 0 -0 0 0 . |
4 21060579 Presser Barv + « « « + = & o 0 & ol - 0 0. ce ]
5 2100580 Presser Arm Positioning Guide PinfPxfmBHEY - + + + - - 1
6 2120066 Presser Bar Guide Plate- - - - - RN - - -« - - |
7 009779 Screw(M3=0.5X6) = + + + v o + v R+ - - a0 . v 1
8 180001 Screw(M4-0.7%4,5) « » « » - « - VAr 2 S 1
9 2100184 Presser Arm Stop + = - » - - - - MfmEAboste o 000 1
10 110012 Screw(M4-0.7X5) = « « » o v o W JRRT o v 0o » -1
11 2100187 Presser Foot Release Lever SpringRdfis 8k - - « « « -« e vl
12 2120057 Presser Foot Release Lever - « - FHhH « - -« » v o v v o 1
13 170000 Screw(Md-0,7X13) = » « « « o v« JEHP+ + v o - .. L |
14 2120058 Spacer Holding Spring Press PlatesSkf K- - « « ¢ « v« .}
15 001230 Screw(3/32-56%3.8) + + « v o « BRI o o o0 . voes e )
16 2100195 Presser Foot Lifter Lever Stop - #H=PBF L R—Zbhoste - -]
17 100001 Lock Nut « + » » =« = o = v v o = |
18 110010 Stop Screw(M4-0.7X1I6) - - - - -« AbeTFRY o000 1
1% 2100194 Lifter Lever Holders + « « « - - #{xigF L A—RfH- + - - 1
20 2110361 Presser Foot Lifter Lever Spring {4 Lst—rizn s + + - -]
21 2120111 Presser Foot Lifter Lever~ + « « #xiBHFLs4— « + o o o . 1
22 000487 Corrugeted Washer« « » + + « « « WHET v v . - . . oo ]
23 300005 Washer + ¢+ ¢+ v ¢ ¢ « o o o o o g-y:‘/l.‘— L Y 1
24 120010 Screw(M6-1x10) « - - - - - R | S R LB |
25 2100187 Presser Foot Lifter Lever Link - #fxiEXF L -0y« . .1
26 2120048 Intermediate Lever « - » « - .« - LS — e« 0 o 00 1
27 005650 Screw(Mo—~0.8x14) - - « - « + . . IEFRT s« v v 0 0oL 1
28 2100179 Intermediate Lever Spring- - « - il A—r<x - « o - - . i
29 110065 Stop Screw(Md=0.7X12) + « + + « ZApWwFRY .+« « . LI ¢
30 2120047 Collar(l0X19XTmm) « « « « - « - b e I I R +1
31 160000 Screw(M3-0,5%3) + + » = ¢ = R e oo o [ R |
32 21200486 Presser Foot Shaft Bushing - - -#xWz/v = -« - -+ -« 1
33 160007 Serew(MB=1X6) - » « « = « - . . 1 A L |
M 2120061 O-ring(P16) » « - = - - N O B B L |
35 2120045 Top Feed Dog Lifting Lever = « + UZ hlost—e v o o v v 0 1
36 120017 Screw(Mb~0, §x158) - - - - - - R 1 3 L LI |
37 2120078 Collar(10x19X%6mm) » - - - « « b i L 1
38 2120042 Presser Arm, Complete Set - - « - $F=Pg@A) - - - « « » « + « 1
39 2120044 Presser Arm Hinge+ « - » - - - LRt e o 1
40 2120043 Presser Arm- « = « « - - - - SRR e R IR |
3 Ref. No, 41 to 60 «---- See the following page.

QE) I T7—OTEIAEXAEXEERLTWET.
Note : Size of Collar +++ Inside dia. XOutside dia. XThickness






PRESSER FOOT MECHAN{SM BT g

Ref, Parts Ame,
Na No Descriptign s £ Res,
41 2110359 Presser Arm Hinge Pin+ - - « - . WL DY s v vt
42 160001 Screw(Md-0,7X4) - - + « . . c MRV e - e o s
13 212008% Lifter Lever Shaft - - » « « « - 3ciBHEE . - « + - - o . 4
44 0026051 Presser Foot Lifter Spacer « « - fEiiF R—g . « . . . . :
45 0026432 Spacer Holding Spring+ « - « - - B R . = = Pt SN
46 004237 Screw(3/32-56%2,6) «+ « - - - .« . 1
47 005044 Screw({1/8-44x2.4) - - - - - s RV e e e g
48 0020271 Thread Chain Cutting Knife - + +Famaghory . -+« . . ]
49 004097 Screw(3/32-86X4,2) « « « o v - L RY ..o oL -1
50 2127245 Presser Foot, Complete Set(04) -#=(@Gg) - « - - - .« . |
51 2127003 Presser Foot Hinge - - - » « - -z .« o . . .o 4
52 064351 Screw{(9/B4-40XT) « « « o - - e S ERT ... e o]
53 2127000 Presser Foot Spring- - « + + -« e e |
54 003627 Screw(l/8-44X32,8) + « « =« ¢« cEXT. . o000 ... 1
55 2127265 Presser Foot(Lower)(04) - - - « - 1=+ 1= = o T
56 0026140 Presser Foot Hinge Pin - - « « - EL i e N |
57 0026142 Presser Foat Chain Shield« - « « 2z . - . . . . . . .
58 004237 Screw(3/32-56X2.6) - - - « - - CLIERY e s e o cee sl
59 100020 Lock Nut = » =« » - R P A S|
60 0033560 Rust Preventive Paper~ « - - - - BEEEEE - « » + + ¢ - . e el

3 Ref. No, 1 to 40 ----- See the preceding page.






JOP FEED MECHANISM(1)
Ref.
Na

D OO0 —T D LN b O3 RO

Parts
Nu
2120027
120001
2120028
330009
160007
2120029
120006
0032646
009604
2120031

000750
330008
2120002
2120003
120013
2120004
2120005
2120082
160001
2120007

0026081
0026413
0026099
2120083
0033024
2120006

120011
2120008
0033104

005550

2120032
2120009
310046

LEUEIEQ) a
Amt,
Description &= £ Rec.
Top Feed Driving Connecting Rod - EEU oo -« « o v v .. 1
Screw(Md-0,7X14) » + « + « + + - JE S R g
Connecting Rod Pin - « « = - - - EEVay FEy e o o 0 v 1
Seal P]ug ............ ﬁ& ............ 2
Screw(Mb~1X6) - = « - = « « « R e o e 1
Top Feed Shaft Lever = « « - - - LEUMEBE - - - - - - - . 1
Screw(MB-1X12) « = « = + » « - - [ 1o R A R 1
Collar + + *+ + v + v v o o o s = B 2 9
Serew(11/64-40X5.5) - « - - - - BERT e 0 v e e e 4
Top Feed Shaft - « « « = « « « LEUE. - - o 1
Seal Plug ............ ﬁ& ............ 1
sEal Plug oooooooooooo g*& oooooooooooo 1
Top Feed Rocker, Complete Set+ + REUREGA) « « - - - « - - 1
Top Feed Rocker- - - - - - ¢+ « LY - - e - e e e - 1
Screw(MB-1X15) » « + = « = « - « IERT e o e v e e 9
Top Feed Regulating Slider - + « AFAF « - « = = o+ o . . 1
Slider Pin Adjusting Lever, C, Set A ZF o F#iLA—CGH) + - 1
Top Feed Regulating Slider Pin - AZF A F Y+« ¢ « =« + 1
Screw(Md=0.7X4) =+ « = = « =« « R e o v e e e e e 3
Top Feed Shaft Lever Link- - - « EXVEMEY L2 - » » « - - 1
Link Pin =+ = = « = = « =« =« = « & UwZEsre « o 0 s o v o 1
Spacer ------------- Z{\-_--y— .......... 1
Top Feed Guide Block + « - « + « EEYAEE - - - - - 1
Spacer -« = = s s s s 4 .4 a .. e R I 1
Retaining Ring =« » = + = « = + ARy ZUyd o o o o0 v 1
8lider Pin Adjusting Lever + » + AF A AL IA—- - « « & 1
Screw(M6-1X18) - « « - « « - « - -u:;‘{y ........... 1
Top Feed Rocker Shaft Lever- - - E3RUWith#kg » « - - - - 1
Collar - - = « = « = « « « + « « BT o s v n s e e 1
Screw(11/64-40%13.5) « - - - - - B 3 IR 1
Slider Pin Adjusting Lever Shaft A Z A S FELA—Hgg- - - -1
Top Feed Rocker Shaft « « « « + » XU - - - - - 1
051 Wick = + « = + » = = = = « = AR 1



10




TOP_FEED MECHANISM(2}
Ref.

Parts
Na
0093323
0033104
005550
2120020
2120021
120013
004106
000533
(026075
2120022
0026081
003637
2120023
2120019
310047
0023234
2120131
2120018
310057
0007545
310058
24302
2120067
110002
2120096
2120093
140006
100001
2120095
2120094
310054
2120017
2120132
110050
2120014
2120137
2120133
310046
0026418
2120015
2120136
110012
2120039
160001
2120040
10004
001107
2129078
2120037
2120038
000449
004272

Description
Collar(Right) = = = =« = = « « « &
Collar(Left)
Screw(11/64-40%13,5) » - - « «
Vertical Motion Adjusting Lever,
Vertical Motior Adjusting Lever -

..........

i Req..
BI—(B) » v v o n 1
BT (I v v v e e i
BERT e o v e e e e e 9

C. Set LAVITREVA-() - - - -1
LX) ETRHML A= o - -]

Screw(MB=1X15) « » = « » « = = ERY e o v e e e 9
Serew(9/64-40X6.5) « = « « ¢ + o . 1
Washer « » + = ¢ s+ s ¢ s o o « & DrS/d e = v 6 v v v 0 a0 s 1
Adjusting Lever Pin- = - - - - - ETFTHELA—E e o - . 1
Vertical Motion Lever Link - - « EFLA—Ui& « o « « « & 1
Vertical Motion Lever Pin+ + » + E L 2= = + ¢ - . 1
Screw(1/8—44X2,5) - + « = - - - 1o 3 S 5
Vertical Motion Lever- - - « - » FREYUEFLA— - o v v 1
Top Feed Vertical Motion Shaft - L%V LTF#h: » - - - - - . i
0il Wick = » = = = = « o = « + = IR g
Positioning Pin- - = » » « + + -« PIBHEAE c v v 0 v o - . 1
Top Feed Dog Bar, C. Set(2) - - - EXRV-B5GE2)Y« « « » « « 1
Vertical Motion Link « - - - - - FEVETFYYY - - - . .. 1
O0il Wick » » » = » o = + + « + & I I R 1
Piop- » = = = = = =« = o a o & o & HRIE A Y - - ¢ o 0 0 0t 1
011 Wick = = « ¢ = o ¢ « o « « = R 1
0il Wick Stay+ » = =+ « = « « WEFTZ e - - v e e e 1
0il Wick Holder« » - - - » - - . HEFT ¢+« 0 000 o 1
Scrow(M3=0.5X5) « » =« « » « s PRS0 v o et 1
Tap Feed Dog Bar, C. Set{l} - « « ERUEGEEL) - -~ + » - « - 1
Top Feed Dog Bar Guide Lever - - E3XRVUEYA K- - - - - - 1
Screw(M4-0,7X%10) » » = « =« « + IR e o o v e e e 1
Nut = » = = = = = = =« « = « o & & -j‘-y ]\ ........... 1
Top Feed Dog Bar Guide Pin - - » FRVEH AL FE¥ - -+« - 1
Top Feed Dog Bar Guide - « + + - LEYBHAR e 1
051 Wick « # = * = « = = « « « & -1l S S SO 1
Press Bar Receiver - » - - + - PRREBH ¢ o v e v e e 1
Shield Support =« - » = « « » ¢« v —pbPF—F -+ ¢+« o o 1
Screw(M3, 5=0,6x4.5) - - - - - [T o 3> 9
Top Feed Dog Bar - - - - « - + - EETE . e, 1
Top Feed Dog Bar Shield- « « - » FHEYB—e v v e e . 1
Top Feed Dog Bar Shield(Front) - EXIVHB—AGED - -+ - - 1
0il Wick « = « « » = « « « o« « 4 v, S 1
Top Feed Dog Bar Connecting Pin- EEUEEY - + =« = o 1
Top Feed Rocker Link - - - » « IR 1178 BV, N 1
Top Feed Dog Bar Cover(Fromt) » - EU-BHA—GD - - - - - 1
Screw(M4~0,TX5) « = « « « « « IEFRS e v v v v v e e i
Top Feed Dog Bar Support(Right) - BV EYR—F () - - - -1
Screw(M4-0,7X4) « - - « « « « . R e o v v v e e 1
Top Feed Dog Bar Support(left) -+ XY EBHFHE—F(E)+ « - -1
Serew(MI 5-0.6X8) = « v « + « BRI e o e e e e )
Knock Pin= = « ¢ =« ¢« o v o o s STV e e e e 1
Top Feed Dog(04) (Diacut teeth) « LEV(FA¥Ho k). - - .1
Top Feed Dog Press Bar « « + « - EEVEREE - - . .. 1
Top Feed Dog Press Spring- « « « LU AR -« + v« . 1
Lock Nut « = » » « = &« o o o o | =BT A Y N 1
Adjusting Screw(M10-0.75X44) - - FERY + + « + o v v o . 1



11




TOP FEED MECHANISM{3)

Ref.
NCI.

U O0 ~) O CN pbe GO B =

Parts
No
2120035
000665
110013
2120036
2120033
110009
2120034
000538
110035
190039

100029
000663
100001
305049
000554
0020350
0026434
0026427
0026430
0026428

0026438
003637
000396

002642%
004351
000280

2020048

0026431
110084

Amt,

Descriptien = £ Rea.
Spring Hanmger= « o « o « « o o o N - - - ¢« o . .o T
Washer + + + ¢+ = « =« « =« « &« =« & Doird o oo 0 e e e 0 8
Screw(Md~0,7x8) - - - - - - bR e e e e e e e g
Top Feed Differential Lever Spring ZEBLst—rtk v+« - o o]
Top Feed Differential Lever- - - L3SV ZEBIL—- + + « . . 1
Screw(Md=0,7X8) = « = ¢ ¢ o v s LRI+ ¢ 4 = 2 o0 ... .3
Differential Feed Graduation - + XV EBIK: « - - - - <1
Washer = = = =« « ¢ o o o o o & & Toiide o o o o v 0 v o v 03
Screw(Md-0, 7x10) « « « = « « « = IEFD e v o v v v oo e s
Screw(Me=0, T, M6-1X19) =« o ¢+ ¢ bR« o v ¢« v v 0w .1
Adjusting Nete = ¢« ¢« ¢ & = = o & ﬁﬁﬁ—j—v | S RS |
Washer « = = = = « =« o« « o o & » L R R R NI |
Lock Nut = = = » ¢ o o o« « &+ o & [ T e I\ L T |
Screw(M5-0,8%8) » « « « « « « RS« v v e e e 1
Washer P U.’/‘:/"f -------- . .1
Differential Lever Stop-« - « - - o1 L el e |
Differential Lever Adjusting Box, C. Set EEhL-—HHHE (ﬁE.)l

Differential Lever Adjusting Box ZEE)L-S—RWEHE- - - - - -
Differential Lever Adjusting Block ZE#hL- A—HunEg - - - '1
Differential Lever Adjusting Screw ZHFL A—REHHRY + « « - 1

Collar =« » « ¢ ¢« & o o o o 4 « & w?-—u L 1
Screw(1/8-44X2,5) « « « o o s RS v - - e a3
Rubber Cushion - - - - - - ATy, RS VBV A 1
Adjusting Secrew Suppurtmg Plate REAF XK » - - - . el
Screw(9/64-40% 1) - C e e e e .li‘.*:/ .......... .
Rubber Cushion » =+ = + « « « + o T Aty S P B N 9
Adjusting Knob Spring- » » « » - HEY eI AR - - - - .1
Adjusting Knob - - = = = - - . BHEHY=IT - v v 0 v 0]

Screw(Md~0,7X8) =« « » = - = DRIt 320 B P R )



12




UPPER LOOPER DRIVING MECHAN]SM -/ 12

Rei.

No

W oo ~) O W b G B e

Parts
No
2100215
120001
2100088
2101141
120006
2101142
2100204
2100205
300009
120008

2100581
110009
2101146
2100226
2100227
130001
110071
2101147
2101089
300008

140004
2100176
160002
310048
2100506
33001t
2100565
310049
0020538
2100516

160010
2128300
000779
2100537
120013

Amt,

Descriptipn i £ Req,

Looper Driving Lever Connecting Rodb—sSmey v - ¢ ¢ - .1

Screw(M4-0,7X14) » = « « = « -« - 1%, 33 2P e

Connecting Rod Swing-proof - - -dgL kA - - « « « - v e e 20

Upper Looper Driving Lever « - « Ejb— Sl s « + » = - + « 1
Screw(MB-1X12) « « -« « = « - & e e v v v o v v u .

Driving Shaft Thrust Ring- - » + AZARY2 - -« o« o
Loeper Driving Shaft = « « « « « Ep—rSfh- » + « « o .
Driving Shaft Thrust Ring- - + + ZAFGA KDWY - - -« v . .
Spring Washar- - - - « - L X?"_J,/p’p /y.\, ...
Serew(M4-0,7X8) - « - - - kAR ... c e

Upper Looper Thread Pull-off - « EA— %Y - -+ v o« o]
Screw(MI-0, TX8) « » + « » = = « EFRT s v v v v e v e g
Upper Looper Bar Crank Arm, C, Set EA—RZ S50 2 () - - -1
Upper Looper Bar Guide Bushing - A—/ABRAFAL - -+ + + 411

Upper Looper Bar Guide Cover - - A—/SZBNE& . « « « - - . 1
Screw(M2.5-0_45X6) + « - - - - -« RS e v v v v o e 1
Screw(MZ2, 5-0,45X6) « « « « « « . R e 0o v o e oo 1
Upper Looper Bar Guide, Complete Set A— SBP(H) » « - - - 1
Upper Looper Bar Crank Arm - - - EA—IF 02 e v o o o 1
Washer = » = « ¢ « ¢« o« & o o o & Todrd o v o v 0 o 0 o o1
Screw(MB=1X18) + = = = « « » 173 e e e e
Upper Looper Bar Crank Arm Pin - kA—2 S0Py . - - 1]
Screw(M4~0,7X5) = » ~ + « « « & JToE 2 voeoa]
0il Wick = + = = = » « R I fe e e e 1
Upper Looper Bar Unit- « » » - - AN—rEGH)Y - - - - - - |
Seal Plugs = » = = = « = - oo o EEEE. s . - s s e e e e e
Upper Looper Bar Guide - + » -;v—;\%pq. e |
0il Wick » - « - - SRR s e e e e e e 7
O-ring(PT) =« = « + o ¢ v oa .. QUWH e v v v 0 an Pe vl
Upper Looper Holder Collar « - - EA—rlk 2 h5— - - o . . 1
Screw(M4~0.7X3) « « « « « » B 7% 2> AN e e e e e
Upper Looper(for Needle Size #9~14) LA — (BT H9~14A]) - 1
Standard Pip + + + ¢ + « » « « & = 1

Upper Looper Supplementary Thread Eyelet A — tEBhAE - - 1
Screw(MG-1x15) + « » ¢« » - . RT3 P e -3



13

14



LOWER LOGPER DRIVING MECHAN|SM

Kef.

F

WO 0O —3 OF LN He GO BD —

Parts
Na
2100215
120001
2100088
2100210
120006
2100218
2100273
160003
2100219
2100211

300008
140002
2100522
110009
2109300
2109201
110036
180014

Description

FIL— s \HEE

o

Looper Driving Lever Coanecting RodA—/Sx o K -

Screw(Md-0. 7X14) » « « « « = - «

Connecting Rod Swing-proof
Lower Looper Driving Lever

Screw(MG-1X12) » = « = « « =«

Driving $haft Thrust Ring -

Loeper Driving Shaft Collar -

- LR A
s« FA—sS8hEE - -

TN 37
C P RFGARS U= e ]
=BT e

Screw(M5-0,8X5) « « « « o o s s EFT e o o 0. .3
Looper Driving Shaft = + « « « « JL— - » - « - & v a]
Lower Looper Holder Arm-» « - » - FA—sSE s st e e e 1
Washer + « - = » . e s . P U‘yr‘/_‘. ----- - .1
Screw(MB=1X16) = + + + + « « « « PRI+ + = o - . .1
Thread Pull-off+ « « - = - - - - FA—HRMEY v o o . ]
Screw(M4-0,7x8) + + « « « - - . BT 3 1
Lower Looper = » o ¢+ « ¢ = « o « FH—2%+ « + + . e e
Needle Guard(Rear) - - - - - » - HELR) - - - e ]
Screw(M3-0,5%6.5) + » = « +» « . i L e e e e e
Screwed Pin(M3-0, 5x4.5) c EVEY e e e e 1



14




FEED DRIYING CONTROL MECHANISM B ) EBED 14

Ref. Parts Amt.
No Na Description & £ Req.
1 2100161 Collar(10X19%9%mm) + = = = - - s HTF— - e ]
2 150003 Serew(M5=0.8X5) = « = = ¢ s v S LHKT 0 o 0o v 0. . 9
3 2100250 Main Feed Bar Lever- - - « - « - BEVLIA— - . voe ]
4 120008 Serew(MB=1X12) » = = « o v v ¢ s B o v v v 0oL 0 L 4
5 2100251 Main Feed Bar Lever Pin+ « + - - BEVLA—FLY . . « « . 4]
& 000669 Washer » ¢+ ¢+ v o v o v o v v e D g e v 0 0 0 s s e ey
7 100002 NEt e + ¢ v o m oo m e e N e
8 2100248 Main Feed Bar Connection - = + « BEIY YL Z - o v v v o 4 ]
9 2100249 Connection Bushing « « + + « - - HBHRIV Y2 IS vira s+ « - -1
10 300009 Washer « « « » » ¢« v v v o0 DSt v = v s 0 0 o .« .3
11 140001 Screw(M5-0,5x12) » - - » - - sk g Y. .. ves e e e
i 2100266 Feed Bar, Complete Set - - - - - BIteXVEGER)Y » « = - » v 1
13 1100242 Main Feed Bar- - = = « = = « -« hElH. .- D |
14 2100241 Differential Feed Bar- - - - - O TiE - = S R P |
15 2100243 Differential Feed Bar Connection RIEEY U - « ¢ + = - = . ]
16 2100244 Connection Bushing « - - - » - - LI I A ST SR |
17 140000 Screw(M5-0,§x15,5) « » - - -« R 3 IR
18 2100260 Feed Bar Driving Shaft + « + « - 3%UMh- « + + « « - « . .1
19 2100240 Feed Bar Driving Shaft Lever - - &UMdfH: « - - - « - - - 0]
20 2100288 Connecting Rod Pin - - = - - - - b B L e |
21 160007 Screw(M6-1X6) - - - - - = « .+« R e - o 0 .. e e e
22 2100033 Differential Rocker, Complete SetBIZEUMECERE) - - « » « - « + ]
23 2100245 Differential Rocker« = » « « « - HiEUmE- + + + « + « - - .1
24 2100246 Differential Regulating Slider « RF A ¥~ + + ¢ « « = v . 1
25 2100247 Differential Regulating Slider CapRTFA 4% - - - - - LI
26 110033 Screw(M3-0,5X6) - - « = « + .+ . ERxT 0. e a9
27 2100289 Differential Lever(Right), C. Se:ZEBILASA—(E)GE) » « - - -1
28 2100252 Slider Bink« » = = « - - o RTAFYS e 1
23 (068202 Retaining Ring = - + » ¢« v+ - « « AbhyFYrd . . .« . .. 1
30 2100253 Slider Link Pin- - - = = « ¢ « ASGAF YL IEL v v o]
3 2100262 Differential Lever(Right) » + + - ZEBHLAN—(F) - » « « « « « 1
32 2100267 Collar(10X17X8mm) - « = = « + = HF— v e e cee =]
33 160001 Screw(M4-0.7X4) =+ = « « = « - - IER e o e e P |
34 000890 Roll Pip + » = = * = « = + = « « B— L« « + o s e
35 2100256 Differential Lever Spring- - - - ZEjLA—six .+« . . . o]
36 0020538 O-ring(P7) - » « -« - - L ¢ ) B A 1
31 2100263 Differential Lever(Left} - - « - 3EBHLA—(F) - - - - + + + ]
38 (00520 Washer + « « « ¢ = - - - R A S 1
39 000561 Conical Spring Washer+ +» « » « - MMANRZTwirp . o« - - . ‘1
49 100060 Adjusting Nut - - = « = = = « - BEiF o b e oc o= e s v W]
41 190001 Adjusting Screw(M6-1X11,5,M4.5-0 SXA)B\FHRY + - « « « .« - 1
42 2100258 Differential Feed Graduation - -ZZVBEHEK- - - - - - e
43 110016 Screw(M4-0,7Xx15) » - « « « R |5 L R 2
44 2100265 Spacer - -« - v s e s e e e . RAZ—H e e e e . e e e e
45 0020350 Differential Lever Stop- + » + « TEJLSA— A b wsts o o o . 7
45 110017 Screw(M5-0,8X8) = « + ¢ v« ¢ S LRI v 0000 . . ?
47 2100257 Adjusting Screwes = « - = o« . FTOFPRF » o o v 0 v o = o]
48 2100264 Adjusting Block + « ¢« v v+ c FUXPRAFEYs o« ¢ v 0 4 o]
49 2100259 Adjusting Block Spring » + » = - TP RAFNE- - 0 - - . .1
50 0034293 Retaining Ring - - - - - - IS e B s |

(GE) HT7—OTERAEXAEXELRLTWET,
Note : Size of Collar -+ Inside dia. XOutside dia. X Thickness



15




FEED DRIVING MECHANISM

Ref.
No

1

O D ©8 — OB LN i &P bD

Parts
No
2100290
120006
0026418
003637
2100293
2100292
160003
2100298
160001
2100295

2100297
2100281
2100283
21002381

130002
2100280
2100284
#020401
2100277
2100278

2100275
2100276

180002
2100289
t23473
2100279

180003
2109005
2109006

110004

2109067

110026
2100631

110064
2100832
2100285
2100286
2108301

130003
2100302

110042
310029
160007
110070

MR 15
Amt,
Description L I - Rea,
Vertical Feeding Shaft Lever(Lower}i® ) ETFolBaE(TF) - - - - - 1
Screw(ME-112) ¢ « « =« + « =« & B R I T 1
Vertical Feeding Lever Link Pin- 35D ETFiRY > 2 ¥y -2
Screw(l/8-44%2.5) + « « + « o R e e v e e 4
Vertical Feeding Lever Link+ - «+ XY ETFTHY o - - - - .+ 1
Vertical Feeding Shaft Lever(Upper)ﬁg_)J;j:jmmﬁ(J;) ..... 1
Serew(M5—0,8X5) ¢ o ¢ ¢ o o v o 1 2 A 4
Feed Bar Guide Bushing - - +» - - RIGHAR T -1
Scrgw(M4—0_7x4) ........ _u;;iv‘f/" ........... i
Feed Bar Guide Eccentric - BIVBYA Fz3Ey -1
Adjusting Pin+s = ¢+ ¢ = o o =« o« & 'ﬁﬁﬁt’y .......... 1
Feed Bar Block(Rear) Shaft - - - AEI(#E)Hdr- -+ « + - - « « 1
Feed Bar Block(Rear) = « + « « + FET(E) o v« o = 0 v v oa s 1
Feed Bar Block{Rear) Lid - - - - ABEJ(#)EE - - » - - + + - 1
Screw(M3~0.5X6) =+ » « + « « - IERS - o v o v o v v o h 1
Feed Bar Block(Front) - » - - - - AEIED » » o - 0 - e e s 1
Eccentrie Pin Holder » + - » + » BRIV zxEEERAE - - -1
Feed Dog Eccentric Pin » = + » o FYVTEPFLEL - o0 - .. 1
Feed Dog Eccentric = = = = = = -« HEYTHEL - - e 1
Roller Bearing « « = « = = » - - S FRART YL e i
Feed Dog Driving Connecting Rod -3V o K+ « » o v o o o & 1
Feed Dog Regulating Eccentric. « RUYMAEHT Y - « - -+ & 1
Screw(M3-0.5X4) » + « v+ o o ERT - o v e )
Feed Dog Regulating Plate Spring - ) T A PR A o S |
Feed Dog Regulating Plate- « » - X VFWH AL —h « « - = - & 1
Feed Dog Regulating Gear - - - - RUFEFFT « » -+ =+ + i
Screw(M5-0,8X8) =« « « « « & « & T 1
Differential Feed Dog{04,05) - - BiEY (04,05) - - + « « + .1
Main Feed Dog- = = = = + » = + BEY ¢ v e e e 1
Serew(M3,5-0,6BXB) =+ - « « = o« & R e o v v e e e e 5
Auxiliary Feed Dog - = » - - - - IFED - e e 1
Screw(M3~0,6X6) - = = « » ¢ 4 IR e v v v e e e 1
Feed Bar Guide Support - » « - - HVEBH AR~k -« 1
Screw(M4-0,7%8) - « « « « « - . R e v v e e e 4
Feed Bar Guide - - = - + +» « + » BUBHALF o v oo v v V)
Feed Bar Shield(Front) - - - - - EVE—A@D - e . 1
Feed Bar Shield(Rear) « - « - » - BULGY—AE) - o - . 1
Connecting Rod Cover - - - - - - Vo Fhs— o v o .. 1
Screw(M4-0,7X7.3) « « « « « « EFRT e v v o e e e 9
Feed Bar Oil Defender- - - » + » Y EBHEES - - - - e e . 1
Serew(M3.5-0.6X4) « « « » « « . IERD e o v v v e e e g
0il Wick = = = = = » « « « » = « R 1
Screw(M6-1X6) + « ¢« = = « « « Jh*-‘/" ........... 92
Serew(M3-0.5%6.3) - - - - - - . EFRD e o oo v e e 1



16




LUBRICATING MECHANISM{1) () 16

Ref, Parts Amt,
Na Na Descriptign 2 Req.
1 2100365 0il Pump, Complete Set + - - - - By FER) « « + o 0 - s e 1
2 2100363 Worm Wheel - « « = « « « o« « . U —LRA—s s+ v - o s i
3 166001 Screw(Md-0.7X4) =« + + o s 4 ERY e o v e v oo o 5
4 110016 Screw(M4-0, TX15) - = « « « » « . 1 L I B R 2
5 0020538 O-ring(P7) = « = « « o« = o QUM - « = s v v v v v 1
b 110053 Screw(MG-1X8) = « « « =+ « « « RS - v av v o0 1
7 2100645 0il Pipe =~ = = ¢« = » ¢+ v v - & FANIAL T e v e e 1
8 000456 Seal Plug- « » « = - =« o o .- BREE. - e e e 1
9 2100646 Upper Looper Bar Qiling Felt =« «+ A—s¥F xR o v o o o o 1
10 2100255 0il Adjusting Plate~ - « - » + - WEREE - - - - - - - - 2
11 000538 Washer = « =« « =« « = o0 v v P R L 1
12 110013 Serew(M4-0.7X8) « « » v+ « o . JERD s v v oo e o e 7
13 2100383 0il Filter Screem« « = » » - « « TP« - v o o o e s 1
14 1100923 Oi1 Wick = = = = « = « « ¢ « « & R 9
15 2100032 0il Sight Gauge- - = = » » « + - FANT—T s o a0 1
16 2100319 Oil Cooler Unit« » « = - = « « . AANI—FF) - -« « o - 1
17 160003 Screw(M5-0.8X5) - - -« o o .. Fr N 2
18 2100331 O-ring(P9} - - = = = « ¢ ¢ o« . QYUY v v o v v v v w o )
19 2100594 0il Cooler Stay+ - = = » = - - - FANI—FEER- -« - - 1

20 110012 Screw(Md=0,7X5) + « « « ¢« + - IERTE e o a o o v e 1

21 2100315 Filter Housing Cover - - - + + . TFANEATD W FE- o o]

22 2100316 Filter Housing Gasket - « « - - - FANENGT T R Fyw .
23 3100345 Filter = = « = ¢ = v o v v v vt DAY+ o oo e e e 1
24 2100314 Filter Housing + « = = = =« « «» - TANWTNGD 0T o o v v 1

25 2100142 Needle Bar Oiling Felt - - - - - TR - s 1

26 2100524 Oiling Felt Clamp+ « » = « » + - #HHET L R - o . . 1

27 2100523 Needle Bar Oiling Felt(Left) - -#&vcn h(&) -+ - - - - i

28 2120060 Felt Stays « + ¢+ ¢ = v o« + o . T bhFErz. « - o0 0L 1

29 2120134 0il Adjusting Plate- « « - - » » MBBREAR - -+ + - - . . 1

30 2120140 Top Feed Dog Bar Felt+ « - - - EEVEBET= AR - - e 1

31 2120135 Felt Cover « = = « = « = « « . . Tl bhBhA— e . 1

32 110001 Screw(M4—-0,7X10) + « » + « « + & RS v o e v e e 1

33 310059 0il Wick(Laced Wire) » + + - « - HEE-A) - - v e 1

34 310045 il Wick + « « = v« o v v - W - v e e i



17




LUBRICATING MECHANISM(?)

Ref.
No

—

OO 00 ~3 OF QN B B3 6D

Parts
No
2100342
0037669
0031831
2100324
000567
320000
2120108
2120104
Do4126
320001

000566
2100325
2100590

110012
2120105
2120181

320002

009309
2120108
2120102

0037668
2100341

320003
2100547
2100369
2120107
2120103

foihiiE (2) 17
Amt,
Descrintion g Req,
0il Tube, Complete Set - « « -+ « - P At R 1
0i1 Tube Fitting One Way End - FOfSgs. -« - .. 11
0ii Tube Clamp - - - = - « = + + » - U P 14
0i1 Tube(4. §X6.4%58mm) =+ + « = - RS T e e e 1
Seal » ¢« 2 o e s e e e e e e s e P A R 29
0il Tube Fitting Stud- - » = - + - R - - e e 4
0il Tube, Complete Set - » - - - - BEALA ) - - v v - - 1
0i! Tube(4.6X6.4X175mm) - » « = - [ VA i 1
0il Tube Fitting Stud+ + » +» « = - EHFEELR - - o e e 1
0il Tube Fitting One Way End « » - FOEHF - » » « + - - » 1
Seal » » = « = = & s e 0w e v e /\"jq—_‘/ ......... i
0il Tube(2. 5X4X100mm) « « - » - - BEHAALT - e e e e e 1
0il Nozzle Unit+ = » » =« ¢« - - B GERY « - e i
Screw(MA-0.7X5) + v ¢ 2 o ¢ o o EFT o e e e i
0il Tube, Complete Set - « - - - - AL - - - - . . 1
0il Tube(4.6x6, 4% 100mm) - - = = - 3 VAP G AR 1
0il Tube Fitting Stud- - - - « - - ST £ P AU 3
0il Tube Joint » « » =« = = = = - SULTFRER o o v o 1
0il Tube, Complete Set + « - - - - WAL - -0 s . - 1
0il Tube{4.6X6.4X235mm) « - - - - P ]
0il Tube Fitting Two Way - - « « « BOEHE. - - -« - .. 1
0il Tube{d.B6X6.4X38mm) + « - - - WAL T o e e e s 1
0il Tube Fitting Stud(Long) - - - - ‘FREERALFE) - -+ « « 9
0il Tube, Complete Set - + « + + » T Rl (gt ) IR 1
0il Tube(d.6X6.4X35.5mm) = = « < #GWAL T« ¢« = = 0 v 1
Qil Tube, Complete Set » » + » « » FEr AT ¢ ) ST 1
0il Tube(d.6x6, 4X60mm} - - - = - 131 VAT v AP ST 1



18

UPPER KNIFE(Angled Type)

Top Feed Dog

AZF8006




EXCLUSIVE PARTS for UPPER KNIFE(Angled Tyoe). AZF8000 £ 2 X B 7fH7ET44RMS 18

Ref. Parts
N Ne
1 2100350
2 0020491
3 2101435
4 2100354
5 140012
] 2100352
7 2100353
8 110038
! 000665
10-1 2127098
10-2 2127099
11 2127004
12 004351
13 2127001
14 003637

18-1 2127068
15-2 2127069

16 0026140
17 2100050
18 2100051
19 2100052

20-1 2108001
20-2 2108000

21 2109000
22 2105001
23 2101027
24 2101026
25 0034867
26 005036
27 000533
28 007006
29 2101021
30 2101020
31 009624
32 0022445
33 004150
3 000172
35 000334
36 0022446
37 601330
38 0022447
339 0022448
40 0022435

¥ Ref. No, 41 to 53

Amt,

Description 2 Rea.
Upper Knife Holder - - - » « . - AR F(H) - - - o 1
Upper Knifer « « = ¢ o ¢« « s B oF 3 S T T v 1
Upper Knife Clamp- - - - - - s e FARHET . ¢ v 4 |
Upper Knife Chip Guard - + - - - GIE#E - - ¢+ v ¢« v v v ]
Screw(Md~0, TX18.5) + + « + + = « FRLF e « v 0 v v 0 0 v o u]
Upper Knife Clamp Plate- - - - - EARRZy . o 1
Upper Knife Stop » » + » + o ¢« « EARRXpwst- o v o v o o]
Screw(M2,5-0,45%4,5) + « « « - « TR 3 1
Washer » » « « = « o « ¢« » O 7 I el
Presser Foot, Complete Set(03) -3Fx(@) .- - - - - |
] " {04y - ] B L T |
Presser Foot Hinge * + + « « + +# TP o - v 4 o v 00 ]
Screw(9/64-40XT) » « = & o o o BERP e v v v v e e e 1
Presser Foot Spring+ « » « » « - e g .ol
Screw(1/8-44X2.5) + « » = - « =« ERY e e v e e e a]
Presser Foot{Lower)(03) - - - - - £ 1= g ) NS |
” s (04 - - - - - n C e a e e e e e 1
Presser Foot Hinge Pin - - - - - i N CRPL) A L P e ol
Cloth Plate» = = = = = « « « « &« AT —h -« v 0 o o 1
Cloth Plate{bower) « - « « « « - FarRAZLY—hM(F): - - - v 1
Rubber Cushion -« - - - - - e JuATV—MT)BAKE - -1
Stitch Plate(D3) =« « + » « « « ~&H4F - « - - .« s e e el
n (04) ------- H o 4 % + & 2 = 2 s « & = 1
Differential Feed Dog- - - - - it R e el
Main Feed Dog- - » = = = = « « = HEY - v v v e e 1
Blind Hemming Guide, Complete SettBS|EM(E) - - - - - e s ]
Overhanging Guide Hinge, C, Set - @) « « - - + » « + - ]
Hemming Positiomer - - » » « « «{BE|4EFRMA « » « « - - - -1
Screw(1/8-44x5,6) - - - - - - - J TR 2 7
Washer = « « = = « « = « & PR » R e e e
Screw(9/64-40X4) - - « « - - - - J1 o3 3 i

Blind-Hemming Edge Guide, C. Set HBSIEHREBGR) - » + « - - - 1
Blind-Hemming Edge Guide - « « -#BB|IEHE - -+ ¢+ ¢+ -+ « -1

Serew(l/8-44%5.3) - - + + + o . IERT e v v e e e e e .1
Swing-out Lever« « = = « « « - - AAYPTFIRLIA— « o -]
Serew(11/64-40%5.2) - » « + » s gkxP . o . .. Ca e e ]
Conical Spring Washer- - - - - - MART girdr o« v v sl
Nat = = = = = « = = P T -j-‘y ]\ L R BRI |
Overhanging Guide Hinge Stop » « AR vt - -+ o .. 1
Screw(9/64-40%3,8) - - - - - . - EERT e o o e v v . o1
Swing-out Lever Holder - « + + « A4 F U ML A—EBRfitE -1
Swing—out Lever Stop * * « = = - AVITOMA-RRgR e « 0 o . 1

Edge Guide Positioning Pin - - - EHEEVY -« + + -« .+ -2

----- See the following page,



UPPER KNIFE(Angled Type)

4

% ‘9;@.

Top Feed Dog

AZF8¢00




EXCLUSIVE PARTS for UPPER KNIFE(Angled Type)., AZFE000 BARR YRR 18

Ref, Parts Amt,
_Na_ Na Dgseription {7 Req,
41 0022436 Positioning Pin Holder Spring - CEHEEE ATz AR - . g
42 001225 Serew{1/8-44%2.8) + + « + . . 1=
43 001196 Screw(l/8-44XE)} « » « -+ « . . B |2
44 2101022 Edge Guide Adjusting Holder- - - EBITHMIE - » » » » « « . « 1
45 004106 Serew(9/64-40%5.5) « « « - . . SIERY e - e e . L L)
46 007619 Screw(9/64-40X%6,3) - + - « .« . . B T TP
47 0022443 Adjusting Screw Guide Piece- - - ERA U HA K - « v « « & -1
48 006444 Adjusting Screw(1/8-44X12.9) « - BBEAFRF « = + « v - . . . - 1
49 0022444 Edge Guide Adjusting Holder CoversBBIBMEBE » - » » » « - +
50 110047 Screw(Md-0,7x10) » + « « « . = S L
51 2100027 Safety Plate » = - » - = « « . CTAHTF—F - e 0
52 2129012 Top Feed Dog(Diacut teeth) + » - LY (XA F¥Ho k). - v -1
53 2129076 Top Feed Dog(for -10, -55) (Diacut teeth) k&Y (~10, -55K) CZ5¢ TIND!

¥ Ref. No. 1 to 40 +---- See the preceding page.



19

AZF8003-03

Sy :
R 4
L

18




AZF8003-03, 04-55, 05-10 EXCLUS{VE PARTS

Ref.
Na

OO oo ) O N ke GBS

Parts

Iﬂ 0
2127080

2127003
004351
2127000
003637
2127050
0026140
0026142
004237
2129006

2108002
2109007
2108010
2109052
2109331
2109342
2127246
2127266
2108007

Description

Presser Foot, Complete Set(03)
Presser Foot Hinge + - - = - - -

Screw{3/64-40X7)

.........

Presser Foot Springe = « » = - -

Serew{1/8-44x2_5)

Presser Foot (Lower) (03) » » « »
Presser Foot Hinge Pin - - - - -

Presser Foot Chain Shield+ + -

Screw(3/32-56X2,8) « - - - - - -

Top Feed Dog{Diacut teeth)

Amt,

i Rea,
FHL(FE) - -« ¢ - o 0 . e 1
i:: e SR 1
R e e e e e 1
E i F e T T 1
EFS e v o v v e e e 1
FZ(TF) - =« o+ v 0 v o 1
R 1
CETHHE . v e e v e e e 1
XD - o v e v e e 1

BBV (AR R) -0

Stitch Plate{03) « + « « - - « - SHE + = =+ v o = a0 e 1
Differential Feed Dog(for 03) - - BFREVQ3/Y» » « - - -« - . 1
Stitch Plate{04) = » = = » + » + GHE - - r e e e e 1
Auxiliary Feed Dog « - - - » - - PIe:-3) EURP R 1
Lower Looper{for Thick Thread) - FA— CRKHH)Y - - - - - 1
Upper Looper{for Thick Thread) « LA— %(&%A) - - - - - - 1
Presser Foot, Complete Set(05-10)4F=(f) - - « - -+ « -+ & 1
Presser Foot(Lower) (05-10) « « -Hx(F) - - = + + + + « + « 1
Stitch Plate{05) - » = « « - - GHE+ » = = v o v v e a . 1



20

AZF8020-Y-10, X-10

AZF8020-Y5-10, Y6-10

AZF8020-X4-10, X5-10

24-1
24-2




AZF8020-Y-10, X-10 EXCLUSIVE PARTS

Ref,
No

WD 00 ~] O O i GO 6D -

Parts
Mo
0024084
0024083
0032971
0020118
600178
0031111
000177
004265
2100074

2127240
2127241
2127003

004351
2127000

003637
2127260
2127261
0026140
0026142

004237
2129107

003637
2108004
2108005
2109009
2127243
2127244
2127263
2127264
2129108
2108006
2108014

Description

Thread Tension Spring Cap- - -
Tension Spring Bushing - » + -
Needle Thread Tension Spring -

Thread Tension Spring Retainer

Felt = = ¢ « v & o o« o o o »
Tension Dise = = « + = » = - =
Felt .............
Tension Post(Short) « = = « + -

Tension Disc Eyelet(Large}

Presser Foot, C. Set(Y5-10) -
n o (Y6-10) -

Presser Foot Hinge = = = - - -
Serew(9/64-40XT) « = « ¢ ¢« » -
Presser Foot Spring+ - = = - -
Screw(1/8-44X2,5) - - - - - -

Presser Foot(Lower) (Y5-10)
] 7 (Y6-10)

Presser Foot Hinge Pin - - « -
Presser Foot Chain Shield+ + -
Serew(3/32-56%2.6) - - - - - -
Needle Clamp(Y) = « + ¢ = = = =

Screw(1/8-44%x2.58) + + » « - -
Stiteh Plate(¥s) - - - « « «
" (YB) + « » o = = -

Differentizl Feed Dog (Y8 Only)

Presser Foot, C. Set(X4-10) - -

n " (¥5-10) - -
Presser Foot(Lower) (X4-10)

" # (X5-10)
Needle Clamp(X) - = » « « = = «
Stitch Plate(Xd) « » + » - - -

" (¥8) + = « = = o

i 7 ) e 20
Amt,
£ ) Reg

CARFARER (R e - 1

FWFFy rEVEA - - -1

. ﬁ+ﬁ§§ﬁ%&,{;¥ ........ 1
AAEARF T (F) - -1
Fabhor s e e e e e 1
REFEMM- -+ -+ - - - - - 9
7 [\ ---------- 1
KRR - - v - - 1
CRFEFEC) - - - !
#?3:(%&) .......... 1
H e s s & s v e 8 s = 1
W_'];t M 2 N T S 1
[T 3 1
#I/\':ﬁ .......... 1
H:%:i} ........... 1
F(F) - = ¢« s v 0 00 v 1
F T 1
L A O 1
g;ﬁwi .......... 1
T L 1
il A s s s e s e e 1
ﬂ:%‘i’ ........... 2
§+ﬂi ............ 1
H % 4+ + & & a2 = & a ¥ = 1
- EPEY (Y6DH) - o - - - - 1
??J:(*E) .......... 1
F I A 1
#?;g(j:) .......... 1
H v e s v s e o oa s os 1
ﬁfﬂ:;{ ........... 1
ﬁ+i§ ............ 1
B s s omom s e s m s s oeow 1



21

AZF8020-Y-55, X-58

AZF8020-X4-55, X5-55

25-1
25-2




AZFB020-Y-55, X=55 EXCLUSIVE PARTS

Ref,
No.

—

E— BTN B S R T

26-2

Parts
Na
0024084
0024083
0032971
0020118
000178
0031111
000177
004265
2100074
2109052

2109342
2109331
2127240
2127241
2127242
2127003

004351
2127000

003637
2127260
2127261
2127262
0026140
0026142

004237
2129107
2108020
2108021
2128010
2103009
2127243
2127244
2127263
2127264
2129108
2108022
2108023

Desgriptien

Thread Tension Spring Cap- -
Tension Spring Bushing =+ + -
Needle Thread Tension Spring -
Thread Tension Spring Retainer

& &
ARF Rx Ay v S L) - -

HTETNAERBR 21

=3

AWFFyREIVERA - - - .

B HBETAER s e e
CAWESAF XY ST - - -

Felt +« « = + ¢« + &+ s + =« = &« 7___‘..,1,]\ __________
Tension Disc « + « » + « = -+ RHFM - » = = =+ + » » »
Felt = « ¢ « o« = o v v v o 0 e P A N
Tension Post{Short) » - - - -« AT HGE) - - - e e - -
Tension Disc Eyelet (Large) CHEEABEO) e .
Auxiliary Feed Dog - - - - - ANVEY - - e e e e e e e
Upper Looper(for Thick Thread) - Za—sS(KEMA) » » - - -
Lower Looper(for Thick Thread) - FaA— SCKRA) - - - « « -
Presser Foot, C. Set(¥5-55) « « 3 ($) > « » « o+ « +

" # (Y6-55) « » -« 2 S T S

" » (Y7-55) - - - B s e e e s e e e
Presser Foot Hinge =+ » » » - FZE W e o0 0 s o0 s
Screw(8/64-40X7) - « - - & RS e o e s
Presser Foot 3pring- - - - - ;i
Screw(1/8-44X2.5) =« - - - - RS e v e v v e e
Presser Foot(Lower) (Y5-55) - « - #={TF) - « = « = « « « «

" r (Y6-55) TR

] o (Y7-55) N e e s s e s e s
Presser Foot Hinge Pin + - - WL U o s .
Presser Foot Chain Shield- - - - ZHFx - - » -+ = - - - .«
Screw(3/32-56X2.6) « - « - - 125 3> 2 S
Needle Clamp(Y) » » + = + = = FRIEX + ¢ v 0 v 0 v e v e
Stitch Plate(YS) ...... ﬁ.Hﬁ ............

i (YB) ------ I + s = = 2 s+ 2 = = s = =

» (7)) ¢ ¢ v v e s TR
Differential Feed Dog{for Y6,Y7) #2%V (Y6, Y?TH) - - - - - -
Presser Foot, C. Set(¥4-55) « « - #c(fH) - « » « « « » « «

# " (¥5-55) « « - P
Presser Foot(Lower) (4-55) FL(F) e o v v 0 000

" ] (X5-55) B e e s e e s s e s
Needle Clamp(X) - « - - « « + GhlEA « « o v v 0o e .
Stitch Plate(Xd) - - » - - - SHE - « - - - e e e

n (X8) « » « + « -



22

AZF8025-Y, X

AZF8025-Y5, Y6

[16-1
16-2

AZF8025-X4, X5

30-1
30-2




AZF8025-Y, X EXCLUSIVE PARTS

Ref,
Na

O W 00 3 oh O B LD D -

Parts
Na
0024084
0024083
0032971
0020118
000178
0031111
000177
004265
2100674
0024129

2120110
0033738
110045
000665
100001
2127092
2127093
2127003
004351
2127000
003637

2127062
2127063
0026140
0026366

004237
0026142
2129107
2129007
2108004
2108005
2109009
2127094
2127095

2127064
2127065
2129108
2129008
2108006
2108014

Description

Thread Temsion Spring Cap- - -

-H-ZEI—‘ [ Eggﬂ =]

=3

 HREFRXRX Ry S (L) -

Tension Spring Bushing - - - - - REFTFoREVIEA- -« ]
Needle Thread Tensiom Spring - - #FRPAF 4FH -« » » -« = - ¢ 1
Thread Tension Spring Retainer - BT ALF+ w7 (F)- - -1
Felt » ¢ o v o o o o v 0 v 0 s s A P S 1
Tension Disc = + = = = « =+ » - BRRFM - ~ -« « = = =« 9
Felt » = =« » = = « &« ¢ = 2 s &+ = A 2 N O L TR 1
Tension Post(Short) » « = + « + AT GE - e 1
Tension Disc Eyelet(Large) CRFEREOEG) - e e 1
Tape Guide{Lower) « = + + = - - - F—FUHAF(FY - - - - s 1
Tape Guide (Lower) (Long) - - - = - T—=FHAFE(FIE)»+ - -1
Tape Guide Tuhe+ « « ¢« « v « o FeFHE e e v e e s e )
Screw(M4—0,7X12) « « = = « - = HBRD . v s e e 9
Washer = = « = = « « &« = « « « & T 1
Nat e © = « o © = « o = « « o o« » T S 9
Presser Foot, Complete Set(Y5) -3 (RH) - = - » v ¢« v v « 1
» # (Y8) B e e e e e e e e 1
Presser Foot Hinge - - - - - - - FFxbwie « o o o v e v 1
Scrgw(g/ﬁd—qﬂx']) -------- _LL-‘$~‘/" ........... 1
Presser Foot Spring ....... ﬁ:ﬂ}\'* ---------- 1
Screm(1/8—44X2.58) + + ¢ v o « IEFES e v v e e e e 3
Presser Foot(Lower) (Y5) - - - - - FAZ(F)» v v v 0 v v v o s 1
# " (Y6) + = = « = ) T 1
Presser Foot Hinge Pin » + - « - bl e L 1
Presser Foot Tape Guide- - - - - WP —LHALR v o o . 1
Screw(3/32—56x2‘ 6) ....... .!j.'.*‘-/ ........... ?
Presser Foot Chain Shield - - - -gE;kﬁ?:: ---------- 1
Needle Clamp(y) .................... 1
Top Feed Dog(Diacut teeth) J:ﬁ‘) (FATHoR)- o« 1
Stitch Plate(Y5) « o« » « = « = « G - - - - e e e e e 1
" (Y6) + « » « o v o & N e e e e s w e e s e e 1
Differential Feed Dog(Y6 Only) - B35V (Y6DZ) « + - - - - - 1
Presser Foot, Complete Set(X4) = (#) « « - - » + -« - - 1
” n X5y - H o e o & s o 2 s 4 s 1
Presser Foot{Lower) (X4} - - - - - 1+ gy 1
] it (X8} « = - - = H o« a8 v e e e oas 1
Needle Clamp(X) « = = = « = = « v @FEA « = o o o o« o o 4 1
Top Feed Dog(Dizcut teeth) J::i) (FAXHv L) - +1
Stitch Plate(Xd) = = + « « « « «$HER ~ « » o o = = = « o v @ 1
] (x5) ........ H e o o o o = & a2 4 a2 + 1



23

AZF8026(1)

AZF8026.Y5, Y6

15-1

52 e
o
‘<‘,— ["*:‘




AZFB026-Y EXCLUSIVE PARTS(1)

Ref.
Na

O D OO0 =3 O LN e GO BD e

Parts

Na
0024084
0024083
0032971
0020118

000178
0031111
000177
0042685
2100074
0022981

110008
0022963
003638
0022982
2127088
2127089
2127003
004351
2127000
093637
2127058
2127059

0026140
0026142

004237
2129107
2129009
2108020
2108021
2109009

¥TEFABARRA) 23
. Amt,
Description i £ Rea,
Thread Tension Spring Cap- - « - AWF{RF+o (L) - - - 1
Tension Spring Bushing - « - + HRRAFFY REIV IR -« v -]
Needle Thread Tension Spring + - #FAWFAHx - - =+ + « - 1
Thread Tension Spring Retainer - RF|MFRXFr v (F) - - -1
Felt « ¢ ¢ = = = o s a o o s s s 2o P R 1
Tension Disc = = « = = ¢+ « « - BRI+ « » « » = o v o e )
Felt « = = = + = v v o v v o v » D 1
Tension Post(Short) - « - = + - MGG - - - - - - - . 1
Tension Disc Eyelet(Large) cHFERBEOR) - - - -0 - 1
Tape Guide Stay Shaft- - - - - - F—7H A FEcEfdl - - -1
Screw(M4-0.7X8) » « = « « - - . J1 o i
Tape Guide Stay« « + « « « « + » F—FHAFED -« - .. I
Screw(11/64-40X4) - « - - « - B S 9
Tape Guide = = « » = « = « « =« et i+ I 4 RS 1
Presser Foot, Complete Set(Yd) -4 (§H) - - » + « « + « » 1
] # (Y6) B e % s e n e e oas 1
Presser Foot Hinge - - - - - - - b2 T 1
Serew(9/64-40XT) « « « « « + - - LERP e v o v v v v v o 1
Presser Foot Springe « - » - - - i 3 1
Serew(1/8~44X2.5) + = -+« - kXD v v v oo i 3
Presser Foot(Lower) (Y6) - - - - - BI(F) - - ¢ ¢ o e e 1
" ] (Y6) « « = - » 2 1
Presser Foot Hinge Pin - - - - - HIbErPEY s - - oo o 1
Presser Foot Chaip Shield- « « - 2o« v v o o o o 0 o 1
Screw(3/32-56X2.6) - - - « - < JToE; 3 2N i
Needle Clamp(¥) - « = = « = = + « SFIEX = =« v v e e 1
Top Feed Dog{(Diacut teeth) LERU(FAYHY P - - -1
Stitch Plate(Y3) - - - - - - - » SR - s s s e e 1
» (YB) -------- 7 1
Differential Feed Dog(Y6 Only) - RISV (Y6D&H) + - - - « o 1



24

AZF8026(2)

1

o

15

EXTRA PARTS -

18

EXTRA PARTS

4

Ty




AZF3026-Y EXCLUSIVE PARTS(Z}) FFEFIINERABE (2 24

Ref.

Na

[
S U3 00 =) TN Ch oW LD BD

—
O B COD O e

Parts
I_q(l
0026239
0026242
001331
0026241
0026240
000172
004159
000334
0022447
0022448

005036
0022435
0022436

101227

110047
0026188
0026225
0026237
0026227
0026199
0026226
0026236
0026228
0026243
0026238
0026246
0028251

0026250

Amt,
Dgggrig;ign gﬂn ﬁ _R_m._
Folder Support, Complete Set - - EHERfHGED) - - - < « + -
Vertical Adjusting Plate + » » - L FEEHR - - » » + » - - -
Screw(9/64-40%3.8) - » « -+ - - B S L N
Rateral Adjusting Plate- - - - - EAHEEAR - « » « -+ 0 0
Swing—out Levers + ¢ = » + = « = AAT T RLr8—. .
Conical Spring Washer- - - - - - MAFRToirg o v v 0«
Serew(11/64-40x5.2) + » - » « -« IR« s e o e e e
Nut ............... -j"y I\ -----------
Swing-out Lever Holder + + + »+ » AAWITT R A—FfE -
Swing-out Lever Stop « « » « « -« AITEI A=A g e« v o o 4
Screw(l/ﬂ-—44xﬁ_ 5) ------- _u:f‘(f/'" ...........
Folder Positioning Pin - - = - - EREEEY - -+ - - - 0
Folder Positioning Pin Holder Spring EHEBELY = Xk .
SCTBW(]/S 44)(3 8) ....... _lt*y ...........
Screw(Md-0, 7X10) - - - - - - -« s S I
Folder(for Light Materials) (16mm} B (M) « + + =+ « « -
" ] » Y(8mm} # ( # ) e o+ 00 v 0.
" ( ] » Y@0mm) # (o ) e e e e
v I ” Y(22mm) »  om ) e e e e e e
#  (for Heavy Materials) (16am) » (E¥H) « - - - - - «
no( " " Y(18mm) # (o ) s s e s e v o
7 ¢ " " Y(@R0mm) # ( # ) e v e 0w o
n | " F} Y(22mm) # (2 ) e o o e 4 o
Folder Supporting Plate~ « + -« - EiEmfgE - - - - - - e
Piping Tape Folder, Complete Set /34 ¥ 5—FEH (GH) -
Piping Tape Folder Support - - - sEHERSFE - - « « =« - ¢ .
Piping Tape Guide Plate- » + « -« FePH AL - e - -

Edge Guide(Upper) - = - - - - - - YR - -ee -



25

“K2”" DEVICE




"K2” _DEVICE

Ref,
No.

O LD 00 =] &N N e LD D

Parts
Na
2129900
2121000
2111051
310017
000755
2121001
004237
004404
2111055
004131

004139
2111059
2111056

004236
2111057
2111062
2111061
2111066

2111060

2111067

007623
2111058
110068
2101011
270001
0021451
0021457
0021456
001892
0021450

2101059
110042
2121002

X' 25

Amt
Description & £ Rea.

“K2” Device, Complete Set- - - + “KI"SHEEGE) - » » « » = - « ]
Suction Pipe, Complete Set « - -WRIASEGRH) - « - - -« - - - I
Suction Pipe + v ¢ ¢ v« + + o WASEE - - - - o - . « el
il Wick = = = = = = = « =« « + « . oo S ‘el
0il Wick Pin = ¢ = = = = = « « . [ 2 T N |
Suction Pipe Cover » + » » - « - - S
Screw(3/32-56X2.6) « « - - -+ cIEERD e . - e e e ]
Serew(3/32-56X5, 1)« « » - s kRY . e e e e e
Upper Trimming Knife » « « ¢ o « E¥ e -« = o v v o 0 v o 1
Screw(1/8-44XEB) « = « « + o - . IR 3 S .1
Serew(3/32-56%3) - - - - - voo RFRT e s s e e e e a
Lower Trimming Knife Holder Pin- FHEHELY » + « -« « o .1
Lower Trimming Knife - - = +« » « FF .« « « - . . e e e e e
Screw(3/32-56X4.2) » + v+ v s S ERY e 0 00 o0 . .1
Lower Trimming Knife Driving Plate FREESME - - - - ~ « « -1
Spring Sleever « + » = = - - -« CTFHASRZAYV—F -]
Lower Trimming Knife Pushing Spring FHAER/XR- » - » « + + 1
Spring Protect Washer- - - - - CPFFARART o e e 0 e e e ]
Washer°"°°'°°'°---‘7‘y7'/—\’°- ....... e ]
Air Shield Rubber- - - - - - - . BEMARGIE= A - o - - - e el
Screw(9/64~40%5,3) - - - - - D | 1
Lower Trimming Knife Guide Support 1‘331f~f FIRfdE - -« « -1
Screw(M4-0,7X8) « « « « « « . . JIo%: 3> 0T . e el
Lower Trimming Knife Guide - »  FHHF A F - - - ¢« v+ -« « ]
Serew(1/8-44X3) « + o o v v v S JERT e 0 0 0 e 00w .1
Suction Power Control Tube, C. Set BRBIHWHEE (HH) - - + - - 1
Suction Power Control Tube(Inper) gl g%« « - - « « .« . 1
Suction Power Control Tube - - - EB[HHFEE. - - - - . . .1
Screw(1/8-44x2.9) - « - - - - . 2% 3 el
Nylon Hose « = « « « = = o = - A T |
Cloth Plate Spacer « = - « « « - 91:7\7'!/-—I~z«\—-y-
Screw(M3.5-0,6X4) » « « ¢« o ¢« cJFRT - - o 4 v 00w g

Suction Pipe Support - - - - - - ARG E - - - - - v e



26

“C" DEVICE




"C" DEVICE
Ref, Parts
KMo _No
1 2109930
2 #03393%
3 1094011
4 1097000
5 009960
6 000659
7 000600
8 000009
] 1097001
10 006905
11 0010263
12 1096000
i3 0033953
14 0033938
15 005040
16 0033937
17 0033936
18 0033935
19 000334
20 005505
21 0033934
22 0010290
23 0010310
24 0033940
25 1086004
26 0011987
27 009814
28 1096005

ICEE 26
Amt,
Descrjption el £ Reg..

“C” Device, Complete Set - - - - “C*4EEG) - « - + « « .« . 1
Hose Band(1/4 inch) = = « + + + F—RAF (AL FY - -]
Hose Nipple(PTi/8) - » + » « « . i St i P 1
Regulator = = ¢ + + + +» = ¢ o« o R S - 1
SC[BW(HS—U.BXIB) ........ Jt*-:‘/"' ........... 92
waShBT ............. D\y:‘/.? .......... 4
Spring Washer+ - = = - « « « .« . ATV Ty - o o 2
Nut» ¢ + ¢ ¢« o 4 o s o o o 4 4 -j‘-y [‘ ........... b4
Regulator Support« « + « + « - « Fa b - - - - 1
Wood Serew(e 5. Ix20)+ - « - - o 2 9
Connector (o 6-PT1/8) - + « « .« . - 3 1
Nylon Hose (4X 6X2000mm) AT —R e e s s . 1
Air Valve, Complete Set - « « « « TSRy s e e e 1
Collar = » = ¢ « « « v v v ¢ o TSNS BRI AR TF— - -]
Screw(11/64-40%8.5) « - - - - R - e e 5
Return Spring+ » ¢+ - - « - « .+ . TSNS AR - - . 1
Air Yalve Holder =« - - « -« - . =FAVTREAE - - - 1
Air Valve Stop = = = « » ¢« « o ITTFTANLT ARyt o o . 1
Not ¢ ¢ = = ¢ & o ¢ o ¢ o 4 o o & ﬂ--y [\ ----------- 1
Adjusting Screw(11/64~40%16) - « HEF P« » « « = =« + = . . 1
Alr Valver = = ¢« ¢« o o o v s & X P 1
Counectup(¢ﬁ-PT1/s) ...... e 1
Venturi Tube =« » « « - - « « . . AF P e e 1
Hose Band(3/8 inch) » » - - - - F—ARFR/8AF) - - 2
Vinyl Hose (12> 18 1500mm) cESR—A e e e e 1
UL Clamp + » ¢ « « « ¢ ¢ o & o 1) I B 2 T 3
Wood Screw(¢3.1X20) « « + + « & b - 35 U 3
Vinyl Hose(12X18X500mm) « » « » =ik =+ » ¢ = + « & 1



27

"TG3" DEVICE(I)




“763" DEYICE(1D “163” 1 27

Ref, Parts Amt,
_No Na Description & £ Req.
1 2129931 “TG” Device, Complete Set+ + « - “TC"4EBGH) - » « « - = « « 1
2 2121048 Connecting Plate(Short) « + « « - EREEE) - - v -0 1
3 170005 Screw(M4-0.7XB) » v + v « « « & B S I N 4
4 100001 HUt = « o » ¢ o o o o o o o o = & e I I T, 3
& 2101241 Conmecting Lever « « « « » « « &« BEBL A=« - v 1
6 170031 Screw(M5-0, 8XB.4) - » = « + « . EERY s 1
7 100602 NOt = = = « = = « s &+ « = = = « & I . 1
8 2101242 Connecting Lever Bracket « ¢« « - HgSRULA—HfFE .+ - - « » 1
9 110047 Screw(M4~0, 7TX10) « « » « -+ -« J12% 2 T 5
10 2121052 Lifting Shaft Return Spring« + - ENL—SEFHES <% - 1
11 170007 Screw(M3-0,5X2,58) = « « ¢ « « 15 3 2 S 1
12 2101244 Connecting Plate{long) - - » - - MR (E) - -+ v v v e s 1
13 2101259 Separator Lifting Shaft Lever - - 770v/BzBiibvr-+ « « - - . . 1
14 160001 Screw(M4-0,7X4) » « = =+ - - . RS e v v v v e e e e g
15 2121047 Separator Lifting Shaft Holder - &/SL—#iFH W%y - - - -1
16 0034505 Collar « » « » = « » = ¢ s o s« FRAEI AT o o o o o . 1
17 001459 Screw(9/64-40X3) « =+« - - 4 [1oF: 3 2 PR 2
18 2121046 Separator Lifting Shaft. - - - - AL —FES - - - - - 1
19 2121084 Separator Basement, C. Set - - - &S —FEfFHED) « + + - 1
20 2121080 Separator Bracket« « « - - « < . EERAE c - - - -0 . 1
21 #04541 Serew(7/32-32XT) = + + » & o o« i 3 I B 1
22 100621 Conical Spring Washer- - - - - - MART wrd v o oo o 0 9
23 0003535 Lock Nut + » v = ¢ v 0 v v v vt =BT A o R N 9
24 0022435 Positiening Pin- « - - = » » « BEEY v« o v o v v o 1
25 0022436 Positioning Pin Holder Spring- - EAEY#HE AR -« + - & 1
26 801196 Screw(1/8-44X6) =+ » + + + + - - .Ih—"ﬁ‘/ ----------- 1
27 2121042 Separator Helder + ¢« + - - - - - TR —FB e 1
28 3100518 Separator Holder Stop- - - - + B A 1
23 110002 Screw(M3-0,8X5) - » -« - - - BRT - oo o n e i
30 2121044 Separator Pressers « « ¢« = - - AL —FH . - - o .. 1
31 004540 Screw(7/32-32X128) - + » + + . R - - s s e . 1
32 0068244 Separator Press Spring - - - - - AL AR - - . 1
33 000663 Washer » = » + = v o v v 00 v L 9
34 005000 Serew(9/64-40X5.T) = « =+ « « B 1
35 340022 Knock Pin - « « ¢+ ¢ ¢ v 0 v ot A 1
36 2121043 Separator Lever» « » + = « » « - AL —H st o 1
37 2121041 Separator Supporting Shaft - - -t —FH{fEy. - - - - . 1

38 001203 Screw(9/64-40X4.5) « « « + + .« - IERST e v v v v v e 9



28

“TG3" DEVICE(2)

AZF8003
AZF8020-Y, X

for Angled Type (& * ZF)

@A

3

AZF8003
AZF8020-¥, X

for Flat Type (A )

AZF8500-A

for Angled Type (A AZR)

AZF8500-A
for Flat Type (FX ZF)

n

AZF8500-C

for Angled Type (B A ZFB)

AZF8500-C
for Flat Type (A ZH)




“163" DEVICE(2) “T63" 2 28
Ref. Parts Amt,
Na Na Descriptign s & Rega,
1 £128040 Top Feed Dog+Separator, C, Set - L&V L—&F () - - -1
2 21283077 Top Feed Dog = = = = = « « « « « EEY e e e 1
3 2121081 Separatgre » + v ¢ o e 0 o e v A A 1
4 2129041 Top Feed Dog-Separator, C, Set - EEV-EL—xF) - - 1
5 2129079 Top Feed Dog » = = = « = « « » - EREY - v v v v e e 1
6 2129042 Top Feed Dog-Separator, C. Set - BV &L —# () .1
7 2129084 Top Feed Dog = = = = = = = = « + EBEY o ove s e e 1
8 2121082 Separator ............ 't)\ul/—y --------- 1
8 21895043 Top Feed Dog+Separator, C. Set + Y -E L —& ) - - -1
10 2129087 Top Feed Dog = = = = = + « + o & L) R I 1
11 2129044 Top Feed Dog+Separator, C. Set - BV -+L—F (@) -1
12 2129085 Top Feed Dog ¢ + ¢ « « = = « = =« EEY - e e a 1
13 2121083 Separators + = -« = s = . e .. T F e 1
14 2128045 Top Feed Dog-Separator, C. Set - BV -E t—F () - - -1
15 2129089 Top Feed Dog + » + + « v » = = - LEED - - e e e 1
Classification of “TG3” Device “TG3 Sk R DR
“TG3” C. Set | Top Feed Doz, “TG" Device, .
Parts No. Separator, C. Set [ C. Set Applicable Models
2129935 2129040 2129831 AZF8003 (& A A ) (Angled Type)
2129918 2129041 ¥ # (EAZH)(Flat Type)
2123935 2129040 I AZF8020 (£ 4 A H) (Angled Type)
2129938 7139041 P ¥ (EAZH) (Flat Type)
2129936 2129042 " AZF8500-A (#5 A R F) (Angled Type)
2129939 2129043 o #_ -A(EAZXR) (Flat Type)
2129937 2129044 " n_ -C(fAARH) (Angled Type)
2129940 2120046 # #__ -CORARAHR) (Flat Type)
Example

“TG3” Device, C. Set(2129935)

Top Feed Dog - Separator, C. Set(2129040)

“TG” Device(2129931)

() “TCI"EED LY OWMOBREETUERS A iR TnET,
Note:The teeth shape of Top Feed Dog of “TG3” Device is standard cutting teeth,



29

“SG” DEVICE




“SG" DEVICE

Ref.
No

L0 00 =3 O BN ofm L) 0D

Parts

No

2129919
0027072
110003
000535
0027085
000306
0027071
2121061
2121063
110047

2121062
140002
100003

Amt,

Description & 2 Req,
“SG™ Device, Complete Set- - « » “SG"SEE )~ - - - - - -+ 1
Fleyible Wire Guide Stay = » - - A ¥ H A FE - - » - - - 1
Screw(M3, 5-0.6X6) = « + = =+ ¢ IR e o o v v e e e e 9
Washer = » = » + « * = = = & » = P R L 4
Flegible Wire- + = = = = = + = » 172 G SE R 1
Lock Nut = = » = ¢ v+ =« o+ s My dgF - - 2
Flexible Wire Guide» « - « - - - DAYH AR o 0000 ee 2
Flexible Wire Pipe + « » = = - {ZRAT s v oo e 1
Flezible Wire Guide Suppart - - « VA4 ¥H A FER{H4E - - - - - 1
Screw(M4-0,7X10) - - » = = = o ¢ J- T R T 9
Pedal Connecting Plate - - « = - Y4, % -7 - 1
Screw(MB=1x14) « « « = = = v o - ERY ¢« o s e e 1
Hut = ¢ ¢ = = = o ¢ = = = ¢ = = =« b a7 20 S I S IR S ] 1

SRR 29



30

“SG-M” DEVICE




"$6-M" DEVICE

Ref,

Ne

O W QO ] OF W G D e

Parts
No.
2129922
0011358
110013
0011342
001923
0036133
2121130
009322
000661
0011343

0011349
009993
000531
000454

0010571
000663
000011

6011346
003550

2121132

006230
0011697
000009
2121133
2121131
110047
130006
100001
0011709
006305

0011341
0011340
0010565
0032232
0010564

000538

000644

000023
0611943
0011944
0011945
0011946

oM 30

Amt,

Description i # Req,
“SG-M” Device, Complete Set - - - “SG-M"3E@(G8) - - - - - - .1
Indicative Lamp Suppnrt ----- %ﬁ]ﬁﬁ%“it/fﬂiﬁiﬁ° SO |
Screw(M4~0, 7~ 8) - . CIERT e v e e e e e e 4
Differential Feedmg Indlcatlve Lamp %ﬂji-r7./7" N |
Screw(9/64-40%14) « « + - - - - R o e ..y
Cord Clamp(5N-¢8.4) - - « - - -« P N 0 AT v e el
Device Supporting Plate« - « - - SEEEfTR s v 0 e - e e ]
Screw(MB~1X16) » » + = « = = « R e e e e .y
Spring Washer- » « « « « - « « =« ARV T Toirg v o v g
Solenoid Holder~ » » « « « o v« YL /A FEREHE- - -« « « 1
Solenoid Cover = = = » = « « « - YU ARHIN— o -« . o]
Screw(M3-0,5X16) » + » « ¢ ¢ s ¢ R0 ¢ ¢ o v 0000 2
Washer -« » = v =+ = v« = v v - Dylrd s o oo v o - e ey
Washer = = « o« « o « « o & o o R N R
S01enoid = = » = ¢ 2 v oo v 0 e ML SAR e e e e e 7
Washer + + « + o + + +« = o « o & Foirdg ~ o o a0 v 0 0 o 4
Not » o ¢ = ¢ ¢ ¢ o ¢ ¢« = o = & & b a2 A R R R . o
Sub Driving Lever+ - - - - - - - BE#EA— (Y« - - v - -]
Screw(11/64-40X13.5) « = - = - - B LR 2
Main Driving Lever « « « « « « +EEBjL-AN—(F) > » « - - « o1
Screwed Pin(7/32-32x7) - - « - - = 3 I 1
RDdEnd-uoloaoo-..-.nyFI‘/F ....... + 9
Nat = » + ¢« ¢ ¢ =« ¢ o o 2 = o o & b b 20 (SRS T N LR |
Connecting Shaft - - » - « » - « SHIEESH « « - o o - s e e w]
Tep Feed Differential Lever Connector k3% Y ZEBh L S—EH - |
SCTQW(M4 -0, 7)(]0) t e e e e e '_U:*‘/ ......... |
Serew(M4-0, 7X10) » « + « =« - o & 2 A |
Nut » = « ¢ « =« s &« & o« . o+ -—j-.y I\ + % v ko e o s o s 9
Control Box Stay « = « « « « « ﬁwﬁ;ﬁRXTJ-..--Z
Wood Screw(¢ 5, 1x20) « =~ « + + » b R soee e e g
Control Box, Complete Set - - - - BIFZERGH) - » - - - P |
Control Board- » - » » « = « - - SCHIBEIR » » » » v - - - -1
Knee Switch, Complete Set + « -BERA »F(#H) « + + - - - .1
Knee Switch Holder -« + + « - « -BRAAS v FHfFdR- - « + + + 1
Knee Switch» » + « ¢« = = « -« & BERA T -« o - - e e ]
Washer « + ¢ + = = o =« & &« o o & Dyire o« -« T |
Spring Washer- + « ¢« = - v« ALY SY y«_‘/_‘, ..... )
WingNut-.-o-o. ..... '9"3'7*/}‘ 1
Power Cord(for 100 Yoltage) - - ﬁiﬁl’:-—f« (100\!) ...... 1
" ( » 200 woye s " QMY - « « . - - 1

n ( » 220 o). .. ”" (220V) « + » « » o1
” ( » 380 o). o - n (380¥) + « - « « . 1



31

“SG.-A” DEVICE




“S6-A" DEVICE

Ref.

Na

1

D OO =3 N b £ D

Parts
Na
2129923
0011358
110013
0011342
001323
0036133
2121130
009922
000661
0011354

0010008
009850
000009

0011356

2121134

0011687

2121131
110047
130006
100001

0013218
006905
010073
009973
000669
000600
0010078
0011357
0010055
001012¢

009937
0010018

000623
0010054
0010032
0011709
0011341
0011340
0010565
0092232

0010564
000538
000644
000023

0011943

0011944

0011945

0011946

“SG-A"HER 31
Amt,
Description & £ Req..
“SG-A" Device, Complete Set . - - “SG-A"SBME () - » » » « « -« 1
Indicative Lamp Sepport- - - - - EMBTT IR - - - 1
Screw(M4-0,7X10) » = =+ + & « . IEFRS s v v v e v v e w Il
Differential Feeding Indicative Lamp ZEBBRFF 7+ - « « « 1
Screw(9/64-40%14) - « « « - - . 1 R g
Cord Clamp(5N-48.4) =+ « « - - N S AR g
Device Supporting Plate- « + « - BRI -« - e - - . . 1
Screw(M6-1X16) - + « - - - « . - EFT . v o e e 9
Spring Washer« = - « = « » « o . RV ATT o oo o 2
Air Cylinder Support - - « - - - ZT Y HEAE o - - 1
Air Cylinder « + « » = = - - « . T H e o e e e 1
Screw(M5-0.8Xx35) - - = « - o . . o 3 1
BMut = = = = = = = = =« o« o o & & & b 2l B T 7
Air Cylinder Connector - - - - - TR . - . - 1
Connecting Shaft - - = » » « - Dok = i IR 1
Rod End+ « « = ¢ = v = a0 v vt By RFTY R v vov v 1
Top Feed Differential Lever Connector k35U 3E@hL H—jligkds - |
Serew(Md-0,7x10} » « « - « - « . HEFS e v v e e e e e 1
Serew(M4-0,7X10) « « « « « « « & 1T 3 2 1
Nutg » » ¢« ¢+ ¢+ ¢ ¢ o v o o 0 0 o & R R R T N T 2
Regulator Support - = - + + - - - ¥ L—FRAHK: - -+ 1
Wood Screw(e5.1X20) « + « « - & p -2 8
Regulator = = « « » =+ + + « <« . [ - N i
Serew(M5-0.8X10) -« - - « « - + . XD v v v v e i 9
Washer = « « « = « =« « =« o o 4 & gy:‘/.\, .......... 4
Spring Washer- « « » + + « o o ATYY T Towird s v o o 2
Connector (@ 4-PT1/4) - = = « « =5 S 1
Vinyl Tube + » + « = = = « o« =Ry P 3
Connector (¢ 4-PT1/8) « - - - - TRFHF + e s e e 3
Electromagnetic Valve+r » » - - - BREESE « « - = v - s e v e 1
Wood Screw(¢3,8%20) - » - « - » KET . oo v s oL 3
Bamboo Joint « + + ¢ - - - 0. A e - £ A AR 9
Gasket + = + « + = o & o s 4 . . Aty S 9
Speed Controller - » » = + « - - A¥V—FKzayhbu—=5-...9
Nipple Joint =« = = + + « « = - S TFHHET v - e e . 9
Control Box Stay » « - - » » « - BB Y AZAT 4« ¢« 0 o 2
Contrel Box, Complete Set- - - - HiEREGE) - + - - - + - - 1
Control Board- - - = « -« = « « . SCEIFEEAE - + + - -+ v . . 1
Knee Switch, Complete Set - + - -BERA o F(JA)Y - - + « » - 1
Knee Switch Holder « » =« » « -EBERA v FIRfHIR- + ¢+ + - - 1
Knee Switch- » = = = « = v v - BEAALwF o0 oo oo 1
Washer =« « » « « ¢ =« o« v .. L7 4
Spring Washer+ « = - « « = « « & APV F Tyire s o o o - )
Wing Nut = « =+ « =+ o = - - . FatrdFoh e oroeoe e 2
Power Cord(For 100 Voltage) » + - BB a— F(I00V) - - - - + » 1
u { = 200 By b0V« - - . . s 1
" ( » 220 L N N1 1
" { » 330 o). o r (380V) -+ . 4 . . 1



32

“CL” DEVICE(1)




“CL" DEVICE(1Y YCLTEER (DY 32

Ref, Parts Amt,
Ne Mo Description & £ Req,
1 2101547 Air Valve, Complete Sets « + » + - PSS e - 1
2 2101551 Return Spring Stop = - = = + = - - AR A Pyt - 1
3 007627 Screw(M4-0, TXB) « + « « o o v o JERP - o v e §
4 0068181 Return Spring(Small) - - - - - - - ko1 i PRS- 1 B PR 1
5 0033938 Collar(6,4X13X%mm) - - + « - + « T RANTE ST — - - ]
6 004406 Screw(11/64-40X8) - - + -« - - - JERG - v m e e e e 1
7 0033837 Return Spring(Large) - - - - - - - WEARC) s v - - - - - 1
8 2101548 Air Valve Support- - = + « =« = « T AT - - - 2
9 2101548 Air Valve Basement + - « + - - « « ZFSANTER - e . 1
10 110049 Screw(M4-0.7X10) « - » « « « - - « ERT  eeeeee 4
11 0010017 Bamboo Joint(M5-6X4) - « « » - - - RoTHFE - oo o e 3
12 000623 Gasket + ¢ o o v o v o o v o u v o PR FEY e e e e e e e 5
13 0010333 Air Valve(4 port} - » = = - « = « - ZFANT e e e e 1
14 0010258 Connector (M5-4x2.56) = = » « « « - BEF - - - 0o 9
15 2101550 Air Valve Press Plate- - - - - - - ZF AT o e - - 1
16 110010 Serew(MA-0, TXIB) « » « » » ¢ o & JERD e v v v v e )
17 160001 Kut s « + s + o + » e e e e e e For ke e e e e 9
18 0010052 Air Valve(2 port) - » = = = = « = « ETFTHRAT o o o o 00 1

(7)) “CL"#E ) o&h%

Note:Parts No, of “CL” Device, C, Set
for AZ/K2++e-: 2101552
for AZF/K2-.--2121005

() HF7—OFERPNEXAEXEERLTWET,
Note : Size of Collar --- Inside dia, XOutside diz. XThickness



33

“CL" DEVICE(2)}

for AZF




“CL™ DEVICE(Z)

Ref. Parts
Noo Mo
1 0022392
) 0011987
3 009142
4 06010310
5 0010290
3 0010261
7-1 1091082
7-2 1091013
] 0010055
g 0010260
10 1260000
11 006219
12 0012029
13 0012036
14 (033024
15 0010073
16 003960
17 000669
18 000600
18 000009
20 0013218
21 006905
22 0033938
23 0010108
24 0010264
25 1094008
26 2100193

Amt,
Description & & Rea,
Nyloo Hose = » + » ¢ o « = = o o . FARYERE—Z - = - o . )
UL Clamp = = = =~ = « « =« « « « ULZFY% e v v v s v g
Screw(9/64-40X7.1) » = + - =+ « - BRSSP o v v 00 v v o 7
Venturi Tube = » = + ¢ + « v « % a L - N 1
Connector{ ¢ 6-PTL/8) + + - - -« . . TSRS H e e e e 1
Viayl Tube(BX4mm) =+ + +« « « - « [y L O
Presser Foot Lifter Cylinder{for AZR)Fxif4#72 Y » & (AIFF) |
" " (for AZ) ¥ (AZFD) -+ 1
Connector (¢ 4-PT1/8) « - « « « + . EEY F SIS 9
Yinyl Tube(4X2.5mm) + + ¢ « « « . STy PP
Cylinder Holder+ « » = « « « « - HEF Y RS - - 1
Serew(M4-0,7x30) - = -« + + + .+ . J1 o3 7
Presser Lifter Holder« « « « « - - Ry - - - o .. 1
Presser Lifter Holder Pin- - - « @Bl RA T - - ]
Retainimg Ring = = = » + « =« = =« » AbhosPYUH o o o 0. 9
Regulator+ » » « + ¢ ¢« =« o o VEalL—F o -0 1
Screw(M5-0,8X16) « - - - - - « . . 1Y 3> U 9
Washer + ¢ ¢ + + + o v v o o o o & v A I 4
Spring Washer- - - - » « -« .« .. ATV ST uire - v s o3
Nut = = = ¢ o = ¢ o o = = =2 = « + 4 j—-«-/ [‘ .......... 2
Regulator Support« « « « + « « « & VX L—SERfHE s - - -
Screw(5.1x20) « « « » &« - - . J1oF; 3> 20 S 9
Hose Band{1/4 inch) + + » - - - - - TR R e o s e 1
Hose Connector($8-1/4) » « - - - . F—R2=F e v e . 1
Connector (@ 6-1/4) = « « » » « « . IRTF e v e e 1
T-Joint(@B) « « = « « - « « « - . =g THE o - . 1

Presser Foot Lifter Leveer(for AZF)Hxig» L A—(AZFAY - -1

() vo—Al HEXORBRAELESERALET Y,

Note:As for Vinyl Tube, your order must be accompanied with No. and lemgth.



34

“MT2", “MT12" DEVICE (1)




“MIZ",°MT12" DEVICE{1} "MIZ", "MI12" 1 34

Ref. Parts Amt.,
A Description & £ Req.
1 2101101 Solenoid Cover =« « » » « « « « v/ AFHA— v o v o 0]
2 005625 Screw{M4-0, 7Xx12) - - « « « « -« JERT e o 0 v 0 0 00w . 4
3 2101131 Seal P]_ug- e e e e e ke e '?pk% ......... 0]
4 390014 Sticker s + = « « ¢ @ o o v 0. fhY =2« - v v e o 0]
5 1062000 Solenoid =+ « = = « « = 0 ¢ .. D O R R R i
6 110016 Screw(MA=0,TX15) » ¢ o « ¢ o ¢ ¢ LRI v « v o o o o - A
7 2121014 Solenoid Holder Spacer - = - - - Al e soee e o]
8 2101100 Solenoid Holder» » = » ¢+ o o v o ) o I-Elﬁ"“ ----- .1
9 120012 Screw(MB-1X20) - « + « = -« « - i S Y
10 2101109 Solenoid Connecting Pin- - - - - Y s - v v e ]
11 000187 Fiber Cushion=- = + - + + + v « «BHEZ7 48—+ -+ - . . .9
12 0033024 Retaining Ring + « » » = = = « - S VY A 7
13 2101106 Solenoid Spring = » + = o« v ¢ VLA FMK o 0 - a1
14 2101105 Spring Receivers » o o o v o v o JURTAH AN ¢« 0 - 0 00 W]
15 0026312 Solenoid Spring Collar - - - - - BF— e e e LBCEES |
16 005036 Screw(1/8-44%5,6) - - « - - - LR - v e v v v v o0l
17 2101137 Anti-shock Spring- « « « - « - - BT /SR -« o 0 0 e e e . 1
18 2101104 Soundproof Rubber- = = » + ¢ « JEFBATA - - - -+« . . + 01
19 2101103 Solenoid Lever Shaft - - + « .« - VAL RV =R - - - 1
20 110022 Screw(M3-0.5%10) » » « + - - - - EFRP e vr v oo e oo 1
21 2101171 Solenoid Lever - - = = » ¢ o« « VLA KLI—. o o .40
22 2101107 Upper Knife Connecting Plate - « LAXGEEEHR - » + » - - - -1
23 004100 Screw(11/64-40%3,2) +» - « - - - BT R 2
24 2121011 Trimming Device, Complete Set - - ARIHE(GH) - - « - - el
25 2101108 Upper Knife Driving Lever~ - » « EAZBE - + « = « + + + . 4]
26 120018 Screw(M4-0, 7x 10} - - - - - R | 3 IR D
27 2101119 Upper Knife Holder + + + v + « o BXAE« o o o v o v . e el
28 110039 Screw(M3, 5-0.6X10) + « - - - - . BRI oo IR |
29 2121012 Upper Knife Holder Fixing Block- EAREBEES - + + » - - -1
30 0023368 Upper Knife Spring + « - - - - - EAZRAK o - LRI |
3 0023368 Upper Knife Spring Collar- « - « EARBETF— - - - = « - + 1
32 003637 Screw(l/8-44X2.5) - « « + « o kR T - o -0 L -1
33 2121034 Upper Knife« » + + ¢« v o o « o & J:){;{ ...... DR |
34 0023220 Upper Knife Rubber Cushion - - « ERARXZosrgrw - v v o o 4]
35 0023370 Lower Knife« = = « = « ¢+ « o TFTAR e o v v v v e e W]
16 0026184 Fabric Guide + » - - -« e s AT e +1
37 2121030 Lower Knife Fabric Guide » « - » FARGRNE - - - » + » - 1
38 001230 Screw(3/30-56X3.8) » ¢ « + =« b H w0 0w 0w s c.e3
39 110048 Screw(Md=0, TX10) » « « » « » = « RS v o v Ce e
410 007623 Serew(8/64-40X5,3) - - - -~ - . - kRS e v - R
41 2121013 Suction Pipe Support - - - - -+ . RIATHAR - -+« - - - o 1
42 2121031 Cloth Plate Spacer + + + - AT b— bz«\-—y- -
43 110042 Screw(M3, 5-0,6x4) + + « - D= S PR 1



35

“MT2”, “MT12” DEVICE(2}




“MT2", "MT]12” DEVICE(?)

Ref,
Na

© O 0O =3 O O e L b e

27-1
27-2
28
28
30

Parts
Na
1200004
2101123
130003
0084491
009995
0011967
0020988
009993
0035719
000002

000488
0035722
110012
2101452
110013
0011840
0011841
000665
1100438
0036133

100001
0011954
0011959
0011709

006905
0011335
0011336
0092232
0011338
0011339

300031

300033

100038

Amt,
Descriptign & A Req.
Manual Switch, Complete Set- - - RA Y F(FA) - + » - - « « -« 1
Switch Support « = + = -« - - - AL FRFAIE » - - - - - i
Screw(M4-0.7X7.3) = = = « « « ERY e v e v e e 9
Cord Clamp(o3.4-2¥) - - « » - » RIS e v e e 9
Screw(M3-0.5X5) « « ¢« + o o o R e oo e e g
Switch » = » = « ¢+ « ¢ ¢« v v v 0 RA DT o a0 s e 00 .. 1
Switeh Cover » « » = » « « = = ZAwTFHIt— e o o e e 1
Screw(ua—ﬂ_sxlﬁ) ........ J}:*?‘/" ........... 9
Manual Switch Plate< « « « « « » RADTFHE = v v 00 e 1
Spring Washer« « » « ¢« « « « o & ALY TP yry - o o o . 1
Nt e * » = = = « v o o o s o o Forhoes e e e 1
Cord Bushing « » » = = =« = « - =« T— RS yra e v oe s s 1
Screw(M4=0,TX5) « « « + « « - . IERD e o v v v e e 1
Connector Case Support - - -« - - DRSS AEAE - - -]
Screw(“.ﬁ—ﬁ"])(a) ........ _u:*«:} ........... 4
Connector Case + = = « » = « - « ORI HH—R o o e e e i
Connector Case Lid + - - + « « « EET R ES Y R 1
Washer » « =« « = v+ ¢ v v 0 v ¥ R I R g
Screw(M4-0,7X10) = « « = « « - - IERD e v s v e e e 1
Cord Clamp(¢ 8.4-5N) « = - « - - T L B NS 1
NUL » + = = v o o o o = o = » o » el TR i
Control Box, .Complete Set(MT2) - HUfI%:GE () (MT2) - - - - - 1
" ¥ (MT12) - " » (MTE2) - - - - - 1
Control Box Stay =+ - = - - « - - BRI RART L+ o - - - 9
Wood Screw(e¢5.1x20) - » « - - - KR+ v v o e e e e 6

“MT2" "MTIZ"EE :2] 35

Knee Switch, C. Set{for Knee Only) BER A v+ () (BEd&) - - 1
#  (for Knee or Finger) BA{oF (v ) (BEIZH - 1

"

Knee Switch Holder =+ » « +» « « » AL FIRAFEH -+ - -« - 1
Knee Switch{for Knee only} « + « R A v F (BED&H) - - - « - 1

" (for Knee or Finger) - ” (REITHEE) « « » + 1
Washer ------------- g-yf/-v ---------- 4
Spring Washer+ - = » = = = + - - ALV A Twrd e v o v - 9
Wing Nut « + ¢ = = = = = » o o » Fatduh e e oo 9



36

“MU5”, “MUI5" DEVICE(1)




“MUS™, "MU15" DEVICECL) “MUST, “MU15" 1 36

Ref. Parts Amt,
Na No Description L £ Req,
1 2101101 Solenoid Cover =+ + » = = « « « - Ml AFRH— e 1
2 005624 Screw(M4-0, 7X10) = = = « » » » - I LR 4
3 2101131 Seal Plug« » » + » » » « + « = » BEf e < v e v e e e e 1
4 390014 Sticker = = o o » « + o v v 4 . h)=—2 = o v v e 1
5 1062000 Solenoid =« « = ¢ < & o v e . b B S ) 1
] 110016 Screw(M4-0_7x15) - = « « + « - IERSF e v o o e e e e 4
7 2121014 Solenoid Holder Spacer =+ » - » ¢ e R R 1
8 2101100 Solenoid Holders « « + v » = o YUV /AFBEE - o 00 0 1
9 120012 Screw(M6-1X20) = « » » « = = « RT - e e e 2
10 2101109 Solenoid Connecting Pin+ - - -« BIEEPL ¢ o o v v 0 o v 1
11 000187 Fiber Cushion+ + + » « = » = =« BRI 7 7 A/ — -« v s s 2
12 0033024 Retaining Ring = + » + » » = « =« b N ) B A )
13 2101106 Solenoid Spring+ « = - - - ¢+ * - VS ARERE - oo v 1
14 2101105 Spring Receiver« = = = « = = = » P 3--F &= I NCRCEEC IR 1
15 0026312 Solenoid Spring Collar - » - - - b R R L 1
16 005036 Screw(1/8-44X5,6) « = « « + + » B Lo > A L 2
17 2101137 Anti-shock Sprimg+ = » = = = ¢+ 7 At U 1
18 2101104 Soundproof Rubber- « « = - - - - 72 e OF SISO 1
18 2101103 Solenoid Lever Shaft - = » + - - Vi JARLA—lle > - 1
20 110022 Screw(M3—0,5X10) + » « « » = « B I 1
11 2101171 Solenoid Lever = « « » = = = + « VLA Fbrt—e o v o v 1
22 2101107 Upper Knife Connecting Plate » « LA RBHEEHL - « « » » - - - 1
23 004100 Screw(11/64-40%3.2) + » » - -~ - B R A L 2
4 2121013 Trimming Device, Complete Set- - ARZEE@FE) - -~ » - - - - 1
25 2101108 Upper Knife Driving Lever= = -~ - LA R » » = = = - - - - 1
26 120018 Serew(M4-0, TX10) « « « + ¢+ « = 1ot 7 A A 1
27 2101119 Upper Knife Holder +« = » « = - - EARE s o v s e 1
28 110039 Screw(M3.5-0,6X10) « + = - « « JERT - o v v e e 1
28 2121012 Upper Knife Holder Fixing Block - LA XBEEE- - - - - « ¢+ 1
30 0023369 Upper Knife Spring - - = « « » -« BEARSRR s v e s 1
31 0023368 Upper Knife Spring Collar- « = « EARBDT—« + ¢ v v v v 1
32 003637 Screw{1/8—-44X2,58) + « + » - - - JERIT e oo e 1
33 2121034 Upper Knifer » = = » = ¢ = = » - EAR e oo e 1
34 0023220 Upper Knife Rubber Cushion - » « EARZwiralre v v v v s 1
35 0023370 Lower Knife« = = « = = ¢ o v s« TAAR S v o0 e 1
36 0026184 Fabric Cuide « + » + = = » = + FHAR - o v e 1
37 2121030 Lower Knife Fabric Guide + » - « FAAMWRNIE: » -+ » » - 1
38 601230 Screw(3/32-56x3,8) « « » « - - - IR e o v v v v v e e v 3
39 110048 Screw(M4-0.7X10) -« = - + « « « « BRI e o v s 0w e n e 1
40 007623 Screw(9/64-40x5,3y » » » - - - - I S L 2

11 2121013 Suction Pipe Support + » = » = - EAERMEE - -2 n 0 - - 1



37

“MU5”, “MUI5” DEVICE(2)

]

wll

\
\)




“MUS”, “MU15” DEVICE(2)

Ref,
No

—

(=== R B s I LR P

Parts
No.
1200005
2101123
130003
0094491
009955
1200021
0020989
009993
0035719
000002

000488
0035722
0021451
0021457
0021456

001892
0021450
2101138

110012

004358

2121033

110042
0033939
0033932
0022404
0022392
0010310
1066063

“MUS", “MU15" 2 37
Amt,
Description & £ Rea.

Manual Switch, Complete Set - = » AA wF (Y« « « « - - « - 1
Switch Support « « + v = « ¢ =+ AAyTFRAAHE - - - - - - 1
Screw(M4-0.7X7.3) « - » « v« B 3 I g
Cord Clamp{¢3,4-2N) - - - - - - Y N AR ERE 1
Serew(MB=0.6X5) » ¢ « + ¢ 4 4 [ 372 )
Switgch » ¢ ¢« « ¢ = = ¢« o v v v o« ;(,( ‘79" .......... 1
Switch Cover - « « = + - B Y W 2 2 + Ua P 1
SCTEW(MS"O_ﬁXlB) -------- _lh*-:/' ........... b
Manual Switch Plates « = « = « « ARADTFHE = o v o0 0 v 1
Spring Washer+ + » » = = = » - - ATV ST o v v - 1
Nut = ¢ o = = + + & & & = ¢ = = = -j—‘y ]\ ........... 1
Cord Bushing = = = = « « = » « « a—FFwiia s o e 1
Suction Power Control Tube, C. Set WREIHWEEHGH) - - - - - 1
Suction Power Control Tube(Inner)®EB|HMEE - - « » -+ - - 1
Suction Power Control Tube - - - WEBIHTEF - - - - - « - - 1
Screw(1/8-44x2.9) = = = = = « - IERT e o v s v v o v v s 1
Mylon Hose(12X16X50mm) + « « »FALBYEHKE—R - « « » = + 1
Solenoid Stay=- » « = = « = = - - VUV JALARET« « o o v v 1
Screw(Md-0,7X5) = = « » « » « - R o e e 1
Screw(9/64-40X5,6) « « « ¢+ ¢ o J 125 2 A A 1
Sdction Pipe .......... &i&% ----------- 1
Screw(M3, 5‘0_5)(4) ------- _lh;?‘#j ........... 9
Hose Band(1/4 inch) + - - - = - - Loy 372 SV LI 1
Jint e = ¢ ¢ oo r st m e cTHLI e e e e 1
Nylon Hose(3. 86X 1000mm) FARYEFE—R - s e 1
Nylon Hose(12x 18X 1000mm) A RER—=R e e e )
Venturi Pipe Unit» + « = = = « » ARy Foa VFGH) - - - - - - 1
Supplementary Switch Unit - - - - §BIRA 7 (H) - - - » + - 1



38

“MU5”, “MU15” DEVICE(3)




“MUS", "MUI5" DEVICE(3) “MUS", "MULS" 3 38
Ref. Parts Amt.
No _ M Descrivtion s & Req,
1 0060248 Cord Clamp(e¢ 5.3-3N) - » - - « =« T g
2 110012 Serew(M4~0,TX5) « « « 0 v v . BERT e v v v e v v e 2
3 1200202 Light Emitter Unit - - « - « - - WHEHBER) « « o 0 - - - - 1
4 1200095 Rotation Detector Unit - - « « -« Fw—/VIC(FE) (DN834) - « + « 1
5 0035722 Cord Bughing =+ = + » » + + « + « bn Tl S XV A 1
6 2101124 Cord Bushing + + « ¢+ ¢« v v v « O— KT wira e s o - e e 1
7 110013 Screw(M4-0_Tx8) - - - -+ - - - 1 N T 4
H] 2100082 Safety Plate - = = « = = =« -« TAH—=F e 0o oo 1
9 2101439 0il Cooling Fan Magnet Unit- - - 77>~ Xy b)) » « « -1
10 2101113 Cloth Plate« = « = « « « « = = A= 3- S 4 VETN SRR 1
11 0011995 Insulating Plate - « - » » - - - P A 1
12 1200198 Emission Catcher Unit- - - - - - ZHEBE) - - 1
13 300007 Washer « = = » * « = = s « « + » Dordrd o o0 v 0 n o ns 2
14 110102 Serew(M2,5-0,45X58) - - - - - - - 13 S L 2
15 0010291 Cord Clamp{¢ 13,2-8N} » - » - - - O—RIZFF e o e e i
16 0094491 Cord Clamp(¢ 3. 4-2N) + « « + » - =T A A - U 1
17-1 0011943 Power Cord(for 100 Voltage) - gﬂ?:——k(luo\(ﬁﬁ) ----- 1
17-2 0011944 " (v 200 » Y- " (2opwr Yo - o - - 1
17-3 0011945 ” ( » 220 ” Yoo ” (2200 Y- » « « & 1
17-4 0011946 ” (» 380 » Y-+ » (3802 )v o v - . 1
18 Q011709 Control Box Stay - = + « = = + = B D RATF L o o o o 4
19 006905 Wood Screw(e5. 1x20) - - « - - - b I R 8
20-1 0011930 Control Bex, Complete Set (WUS) - fGIEHZEREGE) MUS) - - - - - i
20-2 0011290 ” " {MU15) - ” 2 (MUL1EY « - « + - i
21 1057086 Control Board - - « « = ¢« « = - - MUBHBER - - -+« -« - - 1
22 6011973 Power Board» » « + » ¢ » + o o . MUBEE®R- - - - - -+ - 1
23 0011874 Voltage Regulator+ = » « « « « « EBEIC- « « = ¢ ¢ v - - - 1
24 2101116 Tension Disc Auxiliary Eyelet - - HFHaBhRHE - - - - - + « 1




39

“MU5", “MU15” DEVICE(4) for AZF8003

g

15
A4
& 13

@m;m(&;@@@@@ncé é@
&




"MUS", “MU15" _DEVICE(4) for AZFBO03 "MUS”, “MULS" B (4 39

Ref, Parts Amt.
Ne No Description = Rea.
1 2101117 Thread Tension Release, C, Set - RARABEEGH) - - -« + - - 1
2 (033806 Thread Tension Spring Cap(G) - - AWMF - FF v oA (L)) -3
3 0033890 Thread Tension Spring Bushing - - ZRHEFF v FEIYWLA - - - -3
4 0020103 Thread Tension Sprimg+ « + + + SRTETF/R s o e e e e 1
5 0033807 Thread Tension Spring Retainer (C) AW F 1 RxF v+ vy 7 (T)E) - 3
B 000286 Felt(G) « -« # v s 0 v v v v v s TR e e §
1 0031111 Tension Disc » = = « = = « « - - F ey || PR 12
B 007904 Tension Post(Short) » = - « « « - HWFEE) » - o 0. 3
9 0036853 Tension Disc Eyelet: « - « - - - WFERE 00 v v - - 1
10 0023185 Thread Tension Release Supporting BoardshiR A& - - - - - - - 1
11 0011942 Thread Tension Release Selenoid- YL /A K« « « v « v v ot 1
12 009994 Screw{M3-0.5%8) - - - « - - - . J1 o I 2
13 0023189 Solenoid Cover « + + « « + + « P A RBNR— o o o s 1
14 000014 Washer = = » ¢« » = « o = o+« A g
15 009995 Serew(M3-0,5X5) « » « « + o o« R - o o v v e g
16 005128 Solenoid Connecting Pin+ » - - -« vl A REEgr - - - - 1
17 000021 NUt s » = o o 0 o o o o v n = o » 7l T 9
18 0032971 Solenoid Spring- - - - - - - - - VAV a T 1
19 2101172 Thread Tension Release Link- - - B@@AV L2 - -+ « o . - 1
20 006092 Screw{l/B—44X4) « + ¢« + + + & » J 1 1
921 000330 Nut s = = = =+ o o o o o s s o R 1
22 2101148 Thread Tension Release Plate GuidesBiR AL A F - - - - - - 1
23 009746 Screw(Md~0_7TXB) =+ = +» » « = « & [ 3 A 1
24 000015 NUt *» = o » = o =+ » o » v o = + & Nl I . ]
25 2101330 Thread Tension Release Plate « - B#BA4R- - » + ¢ ¢ o+ - « -+ 1
26 000496 Spager =+ ¢ s+ e e e s e ek v B T 4
27 6020101 Tension Disc Eyelet« « - - « - - TTEHEE - - o - o e 5
28 (024157 Thread Tension Spring+ - - + - - BWMFNFR e e e 3
29 009853 Screw(11/64-40%6.5) - - « - - - BT e v v v v e e 1
30 0024084 Thread Tension Spring Cap(¥) « » ZWFAxFx o7 (L)(E) + 2
31 0024083 Thread Tension Spring Bushing» » R@AFF v FEIVIEA - - - + ]
32 0024156 Thread Tension Spring- - - - - - GRAFR e o e e e s 1
33 0020113 . Thread Tension Spring Retainer(M AW F < 2F 4+ v (F)(H) -3
3 000178 Felt(¥) (2.5mm) - « = - « = = « - TR (E) e e e . 3
35 000177 Felt(¥) (1.0mm) - » = = « = « « « b A VI N (= NS g
36 007903 Tension Post(long) « - - » + - - ARETFEE) - - -0 - r - 1
37 0032952 Thread Tension Spring- - « - - - BEFAfAR o e e e 1

Note: {G}--+-* Green colored, (®)----- ¥hite colored.

() G)RfEa, NikpseEkRbLET.



40

“MUS", “"MU15" DEVICE(5) for AZF8020

) -sﬁ\“
oy
R
e
8
g
?

&/.&n@@@@@@c& ;;@




“MIJS", “MU15” DEVICE(S) for AZFR020 “MUS”, “My15" 5 40

Ref. Parts Amt,
Na Na Descriptign m & R_eg,._
1 2101118 Thread Tension Release, C. Set - REBAFER@EA) - - - -« - .
2 0033808 Thread Tension Spring Cap(G) - - HMFERF +v A (1) (ﬁz) 4
3 0033890 Thread Tension Spring Bushing » - %W-F+ v hEY 2 - . 4
4 0024157 Thread Tension Spring+ « - « « - HAF AR e
5 0633807 Thread Tension Spring Retainer(G) HPAF/ A F v v 7 (F) (BR) - 4
6 000286 FEIt(G) « « v v v v v e e o n s TeARER e 8
7 0031111 Tension Dise =« « « « « v« « . . P || A R 16
8 007804 Tension Post(Short) - « « « « .« » BTG - --- s e - s 4
g 0036853 Tension Dis¢ Eyelet- - - - « « .« [ =g 3 A S )
10 0023185 Thread Tension Release Supporting Board BB« « - « = + « 1
11 0011942 Thread Tension Release Solenpid e YL /A K« = + o« o o 4 1
12 009994 Screw(M3-0,5%8) - - « « « « 4 J L 2
13 0023189 Selenoid Cover +« = » = « » ¢ + . YV A FHN— oo 1
14 oeeo14 Fasher « « » « « o+ v oo 0. Dorg oo v v oo 2
15 009995 Screw(M3-0,5%5} - - -+ + o . . - A T BT 2
16 005128 Selenoid Connecting Pines - - - - v A FEEE s - . 1
" 000021 Nt s o = « & o = = 2 » o & « o« el S 9
18 0032971 Solenoid Spring & Thread Tension Spring YV {FA% 4¥EA% . - - . 2
19 2101172 Thread Tension Release Link- - - R@AYLZ - + « o« o« . . I
20 006092 Screw(1/8-44%4) « - « « « - ., o S 1
21 000330 NUE = = = o o o o o v v o o e u s R R 1
22 2101148 Thread Tension Release Guide Plate BB A4RH A F « + « « « 1
23 0097486 Serew(1/8-44X7.9) » « « » « + B R 1
24 000015 NUL* » + ¢ « = « 8 = « & o v o . T N 1
25 2101330 Thread Tension Release Plate - - RABAH - - + - + - = « + . 1
26 000496 Spacer =+ + s s e 0 v e 0 .. Arl—H e v a e v 4
27 0020161 Tension Dise Eyelet - - » « - « « BEFEHE -~ -+ v o -0 B
28 0020103 Thread Tension Spring- - » « + - E A S L 2
T T T T S
30 124084 Thread Tension Spring Cap(¥) -« - AEFAFxF v o) (H) -4
31 0024083 Thread Tension Spring Bushing » « BB FF v hE YA - - « . 4
32 0024156 Thread Tension Spring- - + - - - B A S 1
33 0020118 Thread Tension Spring Retainer (M) AW F AR F v+ (F)(H) - 4
3 000178 Felt (W) (2.5mm) « - » « - = - 4 . FzARE) e 4

35 000177 Felt(W)(1.0mm) - « « « » + « « AV N 4= ) IE 4
36 067903 Tension Post(Long) - « » - « « - HETFEE) - - 4
37 0032952 Thread Tension Spring- « « - - HRRFAR . e e 1

Note: (G)res-- Green colored, (W)----- ¥hite colored.

() ©uRe. MEkasrRbLET,



41

“BT13” DEVICE(l)




“BT13" DEVICE(1)

Ref.
Na

O D OF =] T AN e GO 6D

Parts
Na
0094491
110012
2100082
2101116
2101138
004358
2101452
110013
0011540
0011841

000665

110048
0036133

100001
1200011
1200009
1200008
0035722
2101124
1070001

110001
110102
000014
2101055
0011995
2101045
0011709
006305
0011322
0011324

1057013
0011974

“gT13" l 41
Amt,
Description o Req,

Cord Clamp(g 3.4=2N) - - - - « - A—RPFwF e o v oo 3
Screw(M4-0.7X5) + » » « v« « » B NIRRT 9
Safety Plate - = = «» = « « « -« - TAH—F v o v oo 0o 1
Tension Disc Auxiliary Eyelet - - FBHMBIAE - + « « - - « 1
Selenoid Stay: » = ¢ « « = - « - VL JAFET« « v o 2 - 1
Screw(9/64-40X5.6) « » + + « o IR e v o v e s v e 1
Conaector Case Support - - - - -« IRTFI—AEfE - - -1
Screw(M4-0,7XB) « » « « - » - - B 3 I AR 8
Connector Case - » = = = - « = » DRI HTH—RA e o v n e s 1
Connector Case Lid - - - = - - - SRTII—RE - .. 1
Washer « « v + ¢ = & ¢ o &+ 4 o & ) D R 9
Screw(M4-0,7X10) - - « « - « - - R e e e 1
Cord Clamp(¢ 8.4-5N) « » » - - - Ty L 2% N 1
NUb e @ + o v = = = « o o « o« A R ]
Rotation & Fabric Detector Switch, C, Set H-wIC-t&xfvF() - -1
Fabric Detector Switch Unit- - - BBER A oF(A) » - - - -+ |
Rotation Detector Unit - - - - -« F—AIC(HH) « - =« ¢ o - - 1
Cord Bushing =+ « « = = = = + « b= T S T A 1
Cord Bushing = = = = = = = « « =« T FFoiim « « oov oo oe . 1
Connector(9P) » = = = = =+ v - « TIRIH e v e e e e 1
Screw(Md-0,7x5,4) + + « « + - - BERT . - s .. )
Serew(M2.5-0.45X5) « « « « « « . R v o e e e e 9
Washer = » = « « + + « o » + « & Borirde v v v o o s a0 s )
Cloth Plate(AZFB020H) + « « « - - A= Pl N I 1
Insulating Plate « - = =« « « « - BB v+ ¢ s s e e - 1
0il Cooling Fan Magnet Unit - » + Z 7= Ry b(ER) + + + - 1
Control Box Stay +« « « « +« + - - HERY PRAF 4+« = - - 2
Wood Screw(¢ 5, 1x20)+ - - - - - b S 4
Controel Box, Complete Set- - - - HIfIEEE(B) - - - - - - - - 1
Power Board+ » « ¢+ + + v ¢ o v . BEEE - « - - o 0 v o 0 1
Control Board- - - = = - - - - - HEER - - - - - 1
Voltage Regulator» + » » + « » - EEEIC: =« « <+ v v v o & 1



42

“BT13” DEVICE(2)

AZF8020-X4-10/BT13 , X5-10/BTI3

15=1

152

\W‘Iﬁ




“BT13" DEVICE(2)

Ref,
Na

Qmolaoe—ammm-wn-os—
D v

[oary

12
13

15-1
15-2
16
17

19-1
19-2

21
22
23-1
23-2
24
25
26

Parts
No
2101133
2101134
0023184
0023169
003637
004205
0024308
0023182
0033711
000361
000535

110044
0036905

110008
0022837
2127247
2127248
2127003

004351
2127000
2127267
2127268
0026140

0026142

004237
2108013
2108118
2109015
2109016
2108127

“BT13" (D) 42

Amt,

Description & £ Req,
Back Tuck Cutting Unit - « « - - EXRPIEHEGER) -+« - - -1
Chaip—off Cutting Knife Holder - FEfF&H + « « « = - « - - -1
Chain-off Cutting Knife« ¢ » ¢« « F» = » ¢ v o v o« e e el
Chain—off Cutting Knife Holder Spacer HRft&HAL—Y - - -1
Screw(1/8=44X2.5) « « « « o o 2 JERT 0 v 0 0000 v o3
Screw(11/64-40X18) ¢ + + + « v v lEHIP e = 4 o« o o . el
Chain-off Holder » - « » + o + + 2RI - - - = + . . e e
Chain—off Holder Spring(Standard) 2o 6o R (M) - « - - .1
" u {with Stronger Pressure) ZEHzAR(3ERW1
Adjusting Nut = - « « + « « » - « ZERET SXF/EF o b - - 0 2
Washer » ¢« ¢ v = o « o« o o o o« & 7R L |
Serew(M3, 5-0.6X14 - - - » - « - JToF. 37 R ce e
Synchrenizer Positioning Pin - - FP ¥ adEPr -+« o« . .1
Screw(Mi-0,7X8) =« « « + « « « « ERS e v o - - e e e e
Synchronizer Cushijon « « +» « « - H¥ ¥ aFvyrryiray. -1
Presser Foot, £, Set{¥4-10) » « () - - « + + + + + « .
” » (X5-10) - - - ] L 1
Presser Foot Hinge - - - - - - I ;= b T .1
Screw(9/64-40XT) = « « « + ¢ « S JkFRIP - e 0 0 0. e 4. . 1
Presser Foot Spring- » » » » » + T tF - -« « . .o al
Presser Foot(Lower) (X4-10) - « < = (F)» « » - - e a1
n I (X5-10) - . u . P |
Presser Foot Hinge Pin - - - - - £ h o P M |
Presser Foot Chain Shield- - - - 28Rz - « - -+ o . . 1
Screw(3/32-96%X32.6) » « + - - - - ERT e s v o v e e .1
Stitch Plate(X4) » « « « » » - MR o e 0 e e DT |
I ()(5) ........ I I R A |
Differential Feed Dog- - - - - - BUBEY » ¢ v o o v w0 o u s 1
Main Feed Dog» + » « » « = » « «ZBPEY - -« « . . . |

Stitch Plate(X4) - « « « « « « - GHE - + » » + v m o e v 1



43

“BT13” DEVICE(3) for AZF8020

b @00 DI




“BT13” DEVICE(3) for AZF8070 “BT13"3E{E(3) 43

Ref. Parts Ant.
Mo Na Description &1 £ Req,
1 2101057 Thread Tension Release, C. Set - REBAEEGEE) - » - - » + » 1
2 0033806 Thread Tension Spring Cap(G) - - ZWFEARZ Y7 (L) E) - ¢
3 (033890 Thread Tension Spring Bushing+ « B FF v FPEIULEA - - - - 4
4 0024157 Thread Tension Spring= - = -« -« - E e R 4
5 0033807 Thread Tension Spring Retainer () B2MF 32X+ 7 (F)E) - 4
b 000286 Felt(G) « =~ « ¢« s v v v v v = I V% N ¢ -3 8
7 0031111 Tension Dise = = = = = ¢ « - - = HREFM» « = = = =« « » 16
8 007904 Tension Post(Short) - « - - - - - APTREE) - o - e 4
§ 0035853 Tension Disc Eyelet~ = = = - - - AFERE: < -0 00 n e 2
10 0023185 Thread Tension Release Supporting Board R A& - - - - -+ 1
11 0011839 Thread Tension Release Selenoid - YL /A R+ o o v 0 v v v 1
12 009994 Screw(M3-0,5%8) « « « = « - - - RS e v o v 00w e 2
13 0023189 Solenoid Cover =+ + « « =« = =« - VUV /A FHsR— o o o e s 1
14 000014 Washer « + = » = = « = « « ¢« + « P g A 2
15 009995 Screw(M3-0, 5XE) + + » « =« < s IER 0 v v v i n e e e, 9
15 005128 Solenoid Connecting Pin+ « + + » oA FEREYS . - - - 1
17 000921 NUt » ¢ » » » = s =+ = = = « « e 2
8 0032971 Solenpid Spring & Thread Tension Spring JUMPAR AWPZ- - - -2
19 2101172 Thread Temsion Release Link- - - @AV >y o« o« o 0 o 1
20 006092 Screw(1/8-44X4) - + + -+« -+ IERS o v v e 1
21 060330 NUE+ = = = » ¢« » = » = s « « = = Gt R e e e 1
22 2101148 Thread Tension Release Guide Plate EEAH LA F - - - - - - 1
23 009746 Screw(Md-0,7X8) + « + = « « = » oY, 372 1
24 000015 Ut = = » @  » = = v o s v o s s For R e e e e e 1
25 2101330 Thread Tension Release Plate - - @A~ - » + ¢« = =+« & 1
26 000496 Spacer + v s e e r e e e e B 4
27 0020101 Tension Disc Eyelet- - « = = « - BFERE - - vvv0 v o 6
28 0020103 Thread Tension Sprimg+ - « » - - HWFNE e v v e e 1
L T S S U
30 0024084 Thread Tensior Spring Cap(®) - - AT <Fx v o P (L) (H) - 4
3 0024083 Thread Tension Spring Bushing - - REATF v AU LA - - - - 4
32 0024156 Thread Tension Spring- - +« + « -« E e S 1
33 0020118 Thread Tension Spring Retainer(MARMTF SR ¥+ v 7 (F)(H) - 4
i 0e0178 Felt(W) (2.5mm) = « « » + + « « Tz Ab(B) s s s e e 4
35 000177 Felt (W) (L.O0mm) - = - = « = = « - Tz h(H) s » oo e 4
36 007903 Tension Post(Long) « » + « = « - FRAPHE) o - e 4
37 0032952 Thread Tension Spring+ « « - -« - P Lo R I i

Note:{(G)-»--- Green colored, {W)---+- White colored.

) Qe MRAATRLLET,



44

“CH20” DEVICE (1)




“TC/CH20" DEVICEC1) for AZF8000 “TC/CH20"EZ (1) 44
Ref, Parts Amt,
Mo _Na Desgription 7 R .| Rea.
1 0023714 Device Supporting Plate» « +» - - EEEAE - - - - - 1
2 009150 Screw(11/64-40%X11) » « » = = + - IERS e v v e s e e e e 1
3 0023726 Device Holder Bage » = = « = = - EEmfE » - 0e - - 1
4 0023750 Device Holder Base Fixing Spring Plate ¥EEER{fFEEE AR - - 1
5 0023763 Supplementary Fizing Spring PlatesliBh ik - » « = = = o o - 1
B 04353 Screw(9/64~40X7) - -« = > - < » J o A L RN 5
7 0023715 Solenoid Holder Fixing Spring PlateX L/ o FEfIEEE<F <1
8 0023769 Fixing Sprimg« « « = » « « « = « EELEEEERE AR - o+ . . 1
g 000533 Washer » » » ¢ + + ¢ ¢ o o s o s Dordid s o1 o v s v oo 1
10 001175 Screw(3/64-40X8) + « + -« o & I 1
11 005589 Screw(1/4-40%14,58) « = - « « - - B R R 1
12 000621 Conical Spring Washer- - - - - - MARFT oy o o o o o 2
13 0023725 Solenoid Holder- = - « « = - « -« YL /A PRt - - .- 1
14 000613 Washer + ¢ » » ¢ ¢ o o » = « o« » Darsid s o v v v v o 1
15 000306 Nat e = = o o o s o o o o s o« S I T 1
16 001333 Stop Serew(3/32-56X3.9) + + ¢+ c RARUFRY e ¢ v v 0. 1
17 0026470 Rotary Solenoid Cover- - - - - - a—F YIS A FHs— -]
18 005000 Screw(3/64-40X5. 1)« = + « « - - I S )
19 0011199 Rotary Solenoid(Large} - - - - - g—FYVVL LR - -]
20 005550 Screw(11/64-40X13.5) - + « « + » T - AN 1
21 0036111 Hemming Guide Interlocking Lever ERE®jL »—- - - - . - . 1
22 0036132 Retaining Ring = » + = = » » « - o3 N 1
23 0094491 Cord Clamp(p 3. 4-28) « - - - - - T—REFT e - s 2
24 0023711 Guide Pin~- » = = = » = « « « + « b G M - 1
25 604358 Screw(0/64-40x5.6) - » - « - - - I A NN R A
26 005585 Adjusting Screw(11/64-40X10) - - FEEFHRY - -+« ¢ ¢ v - 1
27 001048 Sticker= » » = » = « = = = = « » BEY 2 v s v s e v e u s 1
28 0023723 Guide Collar =« « « « « « « « « FAFHT— o o s oo v 1
29 003638 Screw(11/64-40%x4} - - - - » - - - 4 R I IR R 1
30 0023717 Solenoid Holder Covers « « + + « vl A FRffEHA— - -]
31 000335 Lock Nut = = « <« =« = =« « - Qo Zdwh oo 5
32 001326 Positioning Screw(9/64-40X 7.5} « i ARY « « « =+ « = 1
33 0036133 Cord Clamp(p 8,4-5N) - - +» - - - D—RITFF - e 1
34 0023722 Solenoid Supporting Plate- - - - YL /A FERfHERE- - » + » « 1
35 004406 Screw(11/64-40X8) - » « « ¢ + ERT e o s v v v v 0w o 2
36 0011191 Rotary Solengid(Small) =+ - « « B—F YT ALEGN) - -]
37 007606 Adjusting Screw(8/64-40Xx20) - « FAMIRT » « ¢ =« - 1 0 2
38 000014 Wagsher « = =+« « ¢« v o o v I L 2
39 000002 Spring Washer- - - « = « « « « -« ALV T sy« v o o - 2
40 000012 NUL« = = « * = * = = = « = = « & T S 7

3 Ref. No. 41 to 57



44

“CH20” DEVICE (1)




“TC/CH20" DEVICE(1) for AZFBO0D

Ref. Parts

No No

11 0023718
41 005038
43 00231712
44 005588
45 0023713
46 0023700
47 009931
48 000550
49 00237179
50 000010
51 0020538
52 0600334
53 110047
54 280000
55 2110327
56 1600901
57 2101038

¥ Ref. No. 1 to 40 -+

2TC/CHI0" 3 (1) 44

Amt,

Deseriptien B2 £ Req..
Edge Guide Interlocking Lever: « A Z A FEHL»/—- + v o 1
Screw(11/64-40X8) = =+« « ¢« cIERI . - v w00 e e e 1
Edge Guide Interlocking Plate~ - AT MEMEHR®R « » - -1
Serew(11/64-40%¢2,1) « = « « = » o 2 L 1
Edge Guide Holding Shaft - - - - EMEMmfIEE- - - - - - - - 1
Hemming Guide Interlocking Shaft TEFFmElfs¥l- - - - - - - - - 1
Serew(11/64—40X26) « + « « = = = IERT e + v 0 0 s oo oo 9
Fiver Cushion+ » » = = = = ~ - BRI T AL e e e Y|
Cushion(Vinyl) - - + - - N AP S e DR
Conical Spring Washer- = - - - - MARET o == oo o o d
Rubber Cushiom - - » - - v s BHIETA . - - e e e - .9
Nut » = ¢« » « ¢ « o o = = B I v s e e s 9
Screw(M4-0.7x10) - « - - - - BT TF- 3 N B
Serewed Pin(l1/64-40X12) « « « » BV R ¢ o o 00000 e - 1
Adjusting Lever« =+ = = » » P BHERL At — e e e e e e e e ]
Screw(M4-0.7X4) + » = » = = = R e e e . .
Adjusting Screw Guide- - - - - - RERPH AR - - - - - .ol

-+« See the preceding page,



45

“CH20” DEVICE (2)




“TC/CH20” DEVICE(?) for AZFB0OQ “TC/CHZD" 38 (2) 45

Ref, Parts Amt.
_HNa_ Na Description o £ Rea,
1-1 .- 2101381 Blind-Hemming Guide, C, Set(25mm)ZERIGA) - - - = - + + » - . 1
1-2 0023740 # ) #  (35mm) (Extra) TEAEGH) GSES) - - 1
2-1 2101390 Blind-Hemming Guide(25mm) - « - < BH + « = + =+ -« =« « . . 1
2-2 0023739 " (35mm) (Extra) » (43EGE) » » + - « - « & 1
3-1 2101393 Hemming Positioner{25mm) -« « « « MES|EAEH + - - = - - - - 1
3-2 0023741 ” (35mm) (Extra) - " sy - -« -1
4 0064236 Screw(3/32-56%4.2) - = + = ¢ - s Jh?“‘/# ........... 1
5 005036 Screw(1/8-44X5.6) -« - - - - - - R e o v e 1
] 0023744 Hemming Guide Bracket, C. Set - - EMMEAGD » - » » - » - 1
7 000335 Lock NGt = = » = = « = = « « o » TBeddahe oo 1
8 006820 Adjusting Screw(9/64-40%12.3) - FBERFF - + - o« o o - v 1
9 0035161 Anti-shock Rubber - « « - = - + - G - - e 1
10 001202 Screw(9/64-40X%6,6) » = - « - « - B S A R 1
11 003637 Screw(1/8-44%2,8) - - -+ - « - JEFRY - e e s e e e 3
12 1200182 Side Seam Detector Unit- - - - - F—NICEEGE) - - - - - . 1
13 005036 Screw(1/8-44%5.6) » » « -« - - ERS e e v e v v e ]
14 005588 Screw(11/64-40X2.1) + + « + + - TS O R 1
15 0023747 Blind-Hemming Edge Guide, C. Set JEEEGH) - - - « -+« « 1
16 0023724 Blind-Hemming Edge Guide + » = ~FEHB - + + ¢« ¢+« + « « 1
17 0023707 Slide Edge Cuide + » « - - » - - AFARER - - - 1
18 0023705 Slide Edge Guide Holder- - - - - AFAFERZS - - - - - 1
19 007609 Serew(9/64-40X 8}« » - o - - J1 o A R 2
20 0023708 SEOSOF * « « = » o s o o o« BEEITF » v 0 v v e w s 1
21 0023737 Slide Edge Guide Pressing Spring A5 A FEHE»Ex - - + -1
22 4605000 Screw(9/64-40%X5. 7 - - = « - - - RS e o e e e e 1
23 0023709 Collar(2X5X5mm) = « » = « = =« = b AL 1
24 004237 Screw(3/32-56X1,7) » = » « « + - RV - o e e 2
25 0023710 Sensor Spring - = » + + 4 o= o« AN TR 2R -« v o o 1
26 0023756 Magnet Unit - « « = = = = = = « e E LA I R |
27 001613 Screw(3/32-56X4,5) « - « + ¢+ + - JToE: 3 S 9
28 2101394 IC Positioner, Complete Set- - - ICEEBHESGHEY - « - » « - - - 1
29 2101395 IC Positioner» « = = » « « » « « ICBEiE - =+ + = =+« =« 1
30 005591 Adjusting Screw(1/8-44x6.2) - - FBEIR » - = =« = o« ¢ 1
S T T T T T S PO
32 0023703 Raterally Sliding Plates - - - - EGAFAFE -« - - - - 1
33 004440 Screw(11/64-40%8.3) « + « = - - I 2
34 0023767 Hemming Positioner(for Light Materlals)?&%]m;ﬁgnﬁ (@;%}Eﬁ) 1
35 0023768 Spacer(for Light Materials) - - - EERA—Y (HHA) - -1

(%) H7—O-HEENEXAEXEEZRLTHWET,
Note : Size of Collar -+- Inside dia, XQutside dia, XThickness



46

“CHz20" DEVICE(3)

1 “TC"DEVICE




"JC/CH20" DEVICE(3) for AZFBODD

Ref,
No

1

O D 00 =3 O AN ks G2 D

Parts
Nﬂ
0026467
0026466
000622
0024084
0024083
0024157
0020118
000178
0031111
000177

007303
000334
000056
0037114
001304
0023766
0024156
0023728
gooc10
004100

0032952

Description
Tensien Change Device, C. Set -
Thread Tension Disc Eyelet - -
StiCkE[‘ ............
Thread Tension Spring Cap- - -
Thread Tension Spring Bushing -

“TC/CH20" 2/ (3) 46

A Regq..
CTCREREGHL) - « + v - e« o o]
HTERE - - - - Cel
-EEU—Q—?..-. ..... 1

CHRRESFE v A(R) - - -4
KBS FEYER - - - -4

Thread Tension Spring+ « « « - - BEF/SFR e v 0 e e )
Thread Tension Spring Retziner - ZWFSFXF 4+ o7 (F) - - - 4
Felt = ¢« » » = « « « R IR - Tl [T
Tension Dise + + ¢ = = =« « cHEFML - o - - e - « 10
Felt = » ¢ » o o » + « e A .8
Tension Post - - - - - - - e BETFE - - . . . 4
Nat = = « = « « o = o & LRI ol 2 N + e e e 3
Adjusting Nut - =« =« » » + = = . . HEF o boe oo e e 1
Thread Tension Sprimg+ - - » - - E ey & 1
Tension Post - - - - - e e e BETFH. .- - e ee e a]
Thread Guide Pin = » « » « =« BHAREY -« - o o .1
Thread Tension Spring- - - « - - HFF/CFR e e e e e .1
Tension Change Lever =« - - « « TCL#Seme s ¢ 6 & e s e v o]
Conical Spring Washer- » - - « -MAARXT o v « o o v o L1
Screw(l1/64-40X3.2) « = + + « - kZT -« o . .. e e e ]

Thread Tension Spring- « - - -



47

“CH20" DEVICE(4)




“TC/CH20" DEVICE(4) for AZF8000

Ref.

Na

—
LD DO = D Th R GO 6D

—
[

Parts
Na
1200008
110013
0023734
004353
0023720
2121021
005587
005512
2121022
2101043

1200001
2101124
0011943
0811844
0011945
0011948
0011709

006905
0611180
6611182
0011874
0011183
0011192

0092232
0011189
300032
300033
100038
0035722

“TC/CHZ D" 3R (4) 47

Description & 4 Req.
Presser Foot Switch Unit + - - - =R A wFER) - - « - - 1
Screw(M4-0, TX8) » + « « » = ._Ltz;y. P .3
Magnet for Presser Foot Switch - =&y h -+« « - . e el
Screw(9/64~40XT) = « = = v v v IERY - - - s B
Switch Plate Spacers « « + » + - A TFIERASR—HF+ « -« o]
Switch Plate = « « « » -« - « - AA T om0 1
Serew(9/64-40X8.6) « + + « « =« kR o 4 000 . .1
Guide Screw(11/64-40X3) - « « « HA KFHF - = -+ .1
Presser Foot Lifter Lever - - - - g4 L 28« - .
0il Cooling Fan Magnet Unit- - - 77X b (§H) - .1

Rotation Detector Unit - - - - -
Cord Bushing + + » + « » « » + »
Power Cord(for 100 Voltage) - -

i ( » 200 vy .

I ( » 2320 " )---

” ( » 380 o). -
Control Box Stay = « « =« « = « «
Wood Screw(¢ 5, 1x20) « « - - « -
Control Box, Complete Set - - -
Control Board~ + « + +» « = « - -
Voltage Regulator: » « « « « «
Power Board - - - - - - - e s
Knee Switch, Complete Set - - -

Knee Switch Holder - - - - - +
Knee Switehs = « « = = « « « <« &
Washer = » = « = « ¢ » « « + « «
Spring Washer« « « » « « = « &
Wing Nut = = = =+ « « = + = « .
Cord Bushing - - = - - - - R

HK—AIC(#E) (DNB34) - - - -1

a—FFyi=

- BFEa—FAWOVA) - -+ - -1
" 200~ ) .« e ]
H G200 )« o - 0. ]
” (380w ) » - v v 41

ﬁ@f/ﬁZXTJ ----- 2
o 6
- lEEGE) - - - - - ED!
CHRIER -« « 0 - - -« 1
EEEIC « « » « = =« « « 1
HEREAE . - o - - - - .1
CBEARAFE) - - - - v s 1

FRAFRMAE « - - - -]

BRAAF - - o n e v 1
Tyt oo v Cee ey
ATV T Doy o oo 2
Favtoh--o . 2
A—=FT oz e oo 1



48

EXTRA PARTS for Small Type Presser Foot (/PEIRI)

AZF8003

1=1
1=2
1-3

3 274 l 9
éq "-%ﬁ_s

o

AZF8020.Y

AZF8020-X

18-1

W-2
A, S
7




EXTRA PARTS

Ref.

F

1 ¥
A3 D

1

[
> B3

—_
cwoo-—a:ismmm.p.wwhc-—-.—-
[

——
——
U
B n—

Parts
No
2127250
2127251
2127252
2127291
004351
2127290
003637

2127270

12nn
2127272
0026140
0026142

004237
2125094

2127063
2127254
2127273
2127274
2129085
21272585
2127256
2127275
2127276

Description
Presser Foot, C. Set(03)
" » o (04)
” » o (0%)
Presser Foot Hinge - *
Serew(3/64-40X7) + « -
Presser Foot Spring-«
Screw(1/8-44X2.5) -
Presser Foot (Lower) (03)
u # (04)
] #  (05)
Presser Foot Hinge Pin

.....

ooooo

-----

Presser Foot Chain Shield- - - -

Screw(3/32-56%2.6) « -
Top Feed Dog - + - - -

Presser Foot, C. Set(Y¥5)
" »  (Y6)
Presser Foot{Lower) (Y5)
" n (Y6)
Top Feed Dog =« - - - -
Presser Foot, C, Set(¥4)
» r (X5
Presser Foot (Lower) (X4)
" ” (X5)

ooooo

.....

-----

.....

ESan il 48
Amt.
% Req,
e R 1
B e 4 + v 5+t ovoa o= 1
B e s s & s s e v s . 1
ﬂI i L 1
1o A 1
Ei P S S 1
| S A 1
£ fo ol (o o NP 1
H a4 s s e s e s 1
H & v s s s s s & s = 1
e BRI 1
L 1
_Lt;i;?‘/’ ........... 1
EEEY e e e e e e 1
T GH) < - - - e s e e e i
F S Y i
B (F) -« « « v« v v v 1
B e ¢ s e e e e e 1
Bt R 1
FITGEL) » = = o v o v 0 e s 1
7 2 1
ﬂ!;c, (‘F) .......... 1
7 2 e 1



49

—
Full-submerged Setting

o ) @—41
By

&—n

55




THREAD STAND & SUPPORTING BOARD

Ref. Parts
Ne No
1-1 0093072
1-2 0099073
2 0099057
3 0099058
4-1 0099060
4-2 0095059
5 000147
G 000148
7 0099061
3 000149
9 000150

10 0099062

11.-.....

12 + ¢ ¢« = =

13 0099063

11 300027

15 000153

16 0099030

17 00990631

18 0099064

19 003632

20 0099065

21 0099066

22 600600

23 0099067

24 0099068

25 0099069

26 000158

27 000159

28-1 06093070
28-2  009%0T1
29 2100381
30 110015

¥ Ref. No. 81 to 59

----- See the follwing page,

Deseription = Req.

Thread Stand, C. Set(3 Spools Type) SZEGEE)GELH) - - « 1

" ” (4 Spools Type) " (AxLE) - - -1
Column Cap + « « » + = =« - AT AFL YT s e )
Column Pipe(Upper) « « « « = - « AFASALL(LE) - o e .1
Thread Hanger(3 Spools Type} - + Al v FALHFO&2H) « +1

# (2 Spools Type) - - n (Q&%H) - -2
SCTEW * = = = = » « « = 17T )
Washer » « ¢ ¢+ v = o « 2 & 2 o &« D“}'T‘/‘? .......... 2
Column Pipe Connector« « « « - - ST LIRSS HEFE - - - s o1
SCIBW = = * = » = o « + o o & SEPRTOF: X IR ey
Nut s « « = - = e e e ko L a7 2N SR Y e m e e 7
Thread Guide Holder» = + » + « - H2JBAFTALY - - « « v« o o]
Column Pipe(Lower) - « « - - v« aFA(F)- -« - - |
Washer - - - = - - - ... N7 R . .1
Nut s + = v« o o s o s o o o o & Fo ke e e e e + 1
Thread Guide Bar - = - - + ~ « « BEHNFHE - - P |
Thread Guide Bar Bracket s e o REEBHEA . - e e s e e e 1
Thread Guide = « + « + « « « « B - - S e e e 1
Screw(1/4-40X10) « « « « « » « - LEFRY o v v oo 2
Spopl Cushion« = + « « o ¢ < « AL — Py rasre oo+ o4 23
Spool Pine v = v v v e v e oot AR —Jh e - e e .3
Spring Washer- « - « « « - - P RSV T T e 3
Spool Mat - - - - - - - - Ay P N T
Spool Seat Disc+ « » « = = « - - o 1| R T TP 3
Spooal Holder Stay- - « = « « « » Rl 5 3. - S 1
SCIeWw ™ = » * = = = + = N o5 3 DU |
Wood Serew ¢ ¢« + « « =« = v o .. g o 1
Spool Holder(3 Spools Type) « + - A7 —ATAF (BFEH) - -1

" (2 Spools Type) - - - " (2k%m) -« -2
Belt Cover = = » + + « « « o < . T N I 1
Screw(MA-0, 7X25) « = « » = « o« - R e e 7



49

Semi-submerged Only

-
[

e B

Full-submerged Setting




THREAD_STAND & SUPPORYING BOARD R a5 49

Ref. Parts Amt,
_Na No Description L] Req.
31 2100382 Supplementary Belt Cover - - « - ~ULLEHEOAHA—- - - - . . 1
32 110013 Screw(M4—0.TX8) « « + « + v - » RS e e e 9
33 2100376 Chip Receiver(Semi-submerged only)WNE%R 4 (kL) - - -1
34 009929 Wood Screw(¢3.5X24) - « = + + - b 3 5 2, 9
35 2100339 Supporting Board + = » <« = = - s - I R 1
38 000070 Hanging Nut » - ¢« v v o v v o I S 4
37 009861 Hanging Bolt(Semi—submerged only) B U s b CEHEFDI) - « - 4
38 2101450 Spacer(1omm) « + « « ¢ o 2 v o ZEHAL— o o0 4
39 210145t Spacer(mm) (See the below) - - + ZArHEAL—H(TREH) - - 4
10 ¢020064 Supporting Board Rubber Cushion - Zirffad . « « - -+ . - 3
11 000162 Washer(Semi—submerged) + + » - - T () - - - - - 4
11 000162 #  (Full-submerged) - - - - - Do (@A) - -+ 20
42 000016 Nut (Semi-submerged) - - - - - - - ‘J“y MBEEER) - - - - e - 8
42 190016 Nut (Pull-submerged) » + - - « + + Fr b EER)y - - - - - 20
43 2100375 Chute(Upper) Support - « - - - -3 Ya— k(YRR - - - - 1
44 0099492 Screw(M4=0, TX10) « « = « « « « » IERS s o v e n e e e 6
45 000644 Spring Washer» + =« « « « « = « &« AFYL T Ty e o v o - 9
BB + « = * o o o 8 o m a e et e e e e e e e e e e e e e e
47 2100337 Chute(Upper) = =« = v =« ¢« e ¥a—h{E)- .- 1
48 2100338 Chute(Lower) =+ + = = = « + « v « 3 a— h(F)s ¢ v v o v v« 1
49 009864 Hanging Bolt (Full-submerged only) BV H A b (£ DI) + - « 4
50 009371 Bolt(Full-submerged only) - - « « Ak (EHXOH) - - - - & 4
51 0020057 Supporting Board Connector{Full-submerged only) &4iich (0% 2
52 0020045 Supporting Board Sleeve(Full-submerged only) #riry-7(4iizon) - 2
53 2100336 Suppiementary Chute Cover» - » « S ax—h#§BIHAA—. - - « - 1
54 000538 Washer = = « + + ¢ ¢ o 0 v v o Dyiide s o v v o v n o oo 1
55 140011 Wing Bolt = « =+ + = = v = = o« D 7 N 1
56 0020078 Idler, C. Set(for Left Footing Pedal) (Extra) 74F7() (8#%) - - 1
57 0020077 Tdler Support+ = « = = = = - « FTARTERAE: » » ¢+ - - 1
58 0020078 Idlere « = ¢ = v v s v v v v v s TAFZ v v o o0 v e v 1
59 009995 Screw(M3—0.5X5) « = = = « « « . IR« o v o v v oo e 9
3 Ref. No. 1 to 30 -«--- See the preceding page.

() F—7A0EIUmOBETRE

Note : Not necessary when the thickness of Table is 45mm.



50

AZFBUGU Class LIST of MAIN SPARE PARTS{EEEHS X +)(1)

Main Parts { Needle Presser Presser Presser Presser
Foot Foot Foot Foot
Clamp C. Set Hinge Spring (Lower)
Models il Il W|r(il) |#Hoerd| #HxzAx | F2(T)
AZF8003-04DF-10 2129106 2127245 2127003 2127000 2127265
04DA-10 v " " " »
3000-03DF y 2127088 2127004 2127001 2127068
03DA " ] n " ”
04DF u 2127099 " 4 2127069
04DA ” " n n n
8003-03DF " 2127080 2127003 2127000 2127050
. 03DA ” ” " " "
04DF-54 " 2127245 " " 2127265
04DA-55 " ] ” P »
05DF-10 # 2127246 # " 2127266
05DA-10 ” ” " " ”
8020-Y5DF-10 2129107 2127240 " ” 2127260
Y5DA-10 " " " v "
Y5DF-55 " » n ” n
Y5DA-55 ” ” ) ] "
YEDF-10 ” 2127241 " » 2127261
Y6DA-10 " ” ” " "
YBDF-55 ” r " " ”
Y6DA-55 " " " " "
Y?DF-55 n 2127242 " " 2127262
Y7DA-54§ » " " " u
X4DF-10 2129108 2127243 ” " 2127263
X4DA-10 " " ” " "
X4DF-10/BT13 # 2127247 # " 2127267

X4DA-10/BT13

"

”

»

"

(B) “K2”, MT2", “MUS"HESPERINLTLEEMRCELELD Y A,

Note:There is no change of main spare parts in case of equipping “K2¥, “MT2" and
“MU5™ devices or the like.




50

Stitch Differential| Main Auxiliary | Top Upper Lower
Plate Feed Dog Feed Dog Feed Dog Feed Dog Looper Looper
# K Ao Y #rty IhEY Y Ea—st | Far—s2
2108003 2109005 2109006 2109067 2125078 2129300 2109300
" P " » 2129076 " ”
2108001 2109000 2103001 " 2129012 " "
” " ” " " ” ”
2108000 " ” ” " " ”
” »” " ” " ” ”
2108002 2105007 2109006 " 2129008 " "
" # " » " " "
2108010 2109005 " 2109052 2129078 2109342 2109331
” ” " " 2129076 " "
2108007 ] " 2109067 2129078 2128300 2109300
" " " " 2129076 # "
2108004 " " " 2129078 " ”
" ” " '} 2129076 n #
2108020 " " 2109052 2125078 2109342 2109331
" » " " 2129076 " ”
21080035 2109008 # 2109067 2129078 2129300 2109300
" I " n 2128076 " n
2108021 n " 2109052 2128078 2109342 2109331
» i " " 2129076 ” "
2128010 " " 4 2129078 ” "
» " " " 2129076 " "
2108006 2109605 " 2109087 2129078 2129300 2109300
i " " " 2129076 ] "
2108013 2109015 2109016 i 2129678 " "

E

I

"

#

2129076

"

i




51

AZFBUUU Class LIST of MAIN SPARE PARTS(EXEEE& X FI(D)

Main Parts [ Needle Presser Presser Presser Presser
Foot Foot Foot Foot
Clamp C. Set Hinge Spring (Lower)
Models g1k A () |Hzerd | BxaAx | #x(F)
AZF8020-X4DF-55 2128108 2127243 2127003 2127000 2127263
X4DA-55 " " " » "
X4DF-55/BT13 L 2127247 L L 2127267
X4DA-55/BT13 " P n " "
X5DF-10 » 2127244 " L 2127264
¥5DA~10 " " " n »
X5DF-10/BT13 " 2127248 " " 2127268
X5DA-10/BT13 " " ” ” "
X5DF-55 " 2127244 " ] 2127264
X5DA-55 " s n ” "
8025-Y5DF 2129107 2127092 ” n 2127062
Y5DA " " » # i
YEDF u 2127093 ”n " 2127063
Y6DA ] " H I ”
X4DF 2125108 2127084 1 " 2127064
X4ADA » # I " "
X5DF n 2127095 " " 2127065
X5DA ” " » " ”
8026-Y5DF 2129107 2127088 u " 2127058
Y5DA " ] I I "
Y6DF " 2127089 " " 2127059
Y6DA 7 " u I "

() “K2°, “MT2", “WSRESHSEFSATLEREHCEERZD Y ¥ A,

Note:There is no change of main spare parts in case of equipping “K2”, “MT2"” and
“MUS"” devices or the like.




51

Stitch Differential| Main Auxiliary | Top Upper Lower
Plate Feed Dog Feed Dog Feed Dog Feed Dog Looper Looper
# i o Y HxY MY -] E—rt | Fa—2
2108022 2103005 2109006 2109052 2129078 2109342 2109331
" " " " 2125076 o "
2108127 2109015 2109016 " 2129078 ” "
” " " n 2128078 ] n
2108014 2109005 2109006 2109067 2128678 21293060 2109300
] » L n 2129076 i u
2108119 2109015 2109016 ” 2129078 rr ”
n” " " n 2123076 n "
2108023 2109005 2105006 2109052 2129078 2109342 2109331
" " y " 2125076 " P
2108004 " " 2108067 2129007 2129300 2109300
I I n o n » n
2108005 2109009 " " " » »
n I n n N i ”n
2108006 2109005 ] " 2129008 ” "
I n n I n " n
2108014 " ” » » ” P
» " " ” P ” ”
2108020 ” i 2109052 2129009 ] »
n " " I ” n n
2108021 2109009 " ” " ” "

o

1

"

i




AZFB8000

TND I3

PAGE =

Parts Page Ref. Weight!| Parts Page Ref. Weightl Parts Page Ref. Weight
No. No. No. (g} | No. No. Ne. () | No. No. No. (=)
000002 35 10 I 000178 46 8 I 000600 26 7
000002 37 10 I 000187 34 11 I Q00600 31 26
000002 44 39 i 000187 36 11 I 000600 33 18
000009 26 8 I 000198 4 43 I 000600 49 22
000008 30 23 1 000240 4 44 I 000613 44 14
000008 31 13 1 000280 11 26 I 000621 27 22
000008 33 19 ! 000286 39 6 | 000621 44 12
000010 44 50 I 000286 40 B I 000622 46 3
000010 46 19 I 000286 43 B I 000623 31 33
000011 30 17 I 000306 29 ] | 000623 32 12
000012 44 40 I 000306 44 15 I 000644 1 5
000014 39 14 | 000330 39 21 | 000644 30 37
000014 40 14 I 000330 40 21 I 000644 31 43
000014 41 23 I 000330 43 21 I 000644 49 45
000014 43 14 I 000334 18 35 | 000661 30 9
000014 44 38 I 000334 24 8 I 000661 31 9
000015 39 24 i 000334 26 19 | 000663 11 12
000015 40 24 I 000334 44 52 I 000663 27 33
Q00015 43 24 I 000334 46 12 I 000683 30 18
0000168 49 42 I 000335 44 31 1 000665 11 2
000021 39 17 | 000335 45 7 I 000665 18 9
000021 40 17 I 000340 4 9 i 000665 22 14
000021 43 17 1 000355 27 23 1 000665 35 18
000023 30 a8 I 000361 42 9 i 000865 41 11
000023 31 44 | 000393 6 50 i 000669 14 4]
000035 6 27 | 0003968 11 23 I 000669 28 6
000056 46 13 I 000449 10 51 i 000669 31 25
000070 49 36 I 000456 16 8 I 000669 33 17
000147 49 5 I 000487 8 22 I 000688 7 28
000148 439 6 I 000488 35 11 I 000690 14 34
000149 49 8 I 000488 37 11 I 000693 6 41
000150 49 9 I 000494 30 14 I 000750 9 11
000153 49 15 I 000496 39 26 I 000765 10 20
- Q00158 49 26 I 000496 40 26 I 000755 25 5
000159 49 27 I 000496 43 26 I 000779 7 17
000162 49 41 I 000520 3 19 I 000779 12 33
000172 18 34 I 000520 14 38 |
000172 24 B I 000526 5 31 I 001048 44 27
000177 4 7 I 000531 30 13 1 001095 4 27
000177 20 7 1 000533 10 8 I 001107 10 47
000177 21 7 i 000533 18 27 I 001123 1 4
000177 22 7 I 000533 44 9 I 001123 2 36
000177 23 7 1 000535 29 4 I 001175 44 10
000177 38 35 { 000535 42 10 I 001196 18 43
000177 40 35 i 000538 2 6 I 001196 27 26
000177 43 35 000538 11 8 I 001202 45 10
000177 46 10 | 000538 16 11 I 001203 27 38
000178 4 5 | Q00538 30 36 1 001225 18 42
000178 20 5 I 000538 31 42 I 001227 24 14
0600178 21 5 I 000538 49 54 I Qoi228 4 23
000178 22 5 I 000850 44 48 I 001230 &8 15
0600178 23 ] I 000554 11 15 t 001230 34 38
00or78 39 34 | 000561 14 39 i 001230 36 38
000178 40 34 I 000566 17 11 | 001326 44 32
000178 43 34 I 000567 17 5 I 001330 2 20

1



ITNDEX Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. . No. (g} | No. No. No. (g} | No. No._ No. {(g)
001330 18 37 1 004237 21 21 I 005550 9 30
001331 3 28 | 004237 22 24 I 005550 10 3
001331 24 3 I 004237 23 23 I 005550 30 19
001333 44 16 I 004237 25 7 I 005550 44 20
001396 4 11 I 004237 42 22 | 005585 44 26
001459 27 17 I 004237 45 24 I 005587 47 7
001613 45 27 I 004237 48 9 I 005588 44 44
001892z 25 29 I 004265 4 8 i 005588 45 14
001892 37 16 ! 004265 20 B I - 005589 44 1)
001904 46 15 i 004265 21 8 I 005591 45 30
001923 30 5 I 004265 22 8 i 005624 36 2
001923 31 5 I 004265 23 8 I 005625 34 2

I 004272 10 52 I 005650 8 27
003632 49 19 I 004351 8 52
003636 5 30 I 004351 11 25 I 006092 39 20
003637 1 10 I 004351 18 12 I 0068092 40 20
003637 2 13 I 004351 19 3 I 006092 43 20
003637 B 24 | 004351 20 13 I 006219 33 11
003637 8 54 | 004351 21 15 I 006230 30 21
003637 10 12 I 004351 22 18 I 006444 18 48
003637 11 22 I 004351 23 17 I 006816 1 23
003637 15 4 | 004351 42 17 I 006820 45 8
003637 18 14 I 004351 48 3 I 006905 26 10
003637 19 5 I 004353 44 6 I 006905 30 30
003637 20 15 I 004353 47 4 I 006905 31 22
003637 20 21 I 004358 37 20 I 006905 33 21
003637 21 17 I 004358 41 8 I 006905 35 24
003637 22 20 I 004358 44 25 I 006905 38 19
003637 23 19 i 004404 25 8 ! 006905 41 28
003637 34 32 I 004406 32 6 I 006905 47 15
003637 36 32 I 004406 44 35 |
003637 42 5 I 004440 45 33 I 007006 18 28
003637 45 11 I 004540 27 31 I 007606 44 3T
003637 48 5 I 004541 27 21 I 007609 45 19
003638 23 13 ! I 007619 4 40
003638 44 29 I 005000 27 34 I 007619 18 46

I 005000 44 18 I 007623 25 21
064087 8 49 I 005000 45 22 I 007623 34 40
004100 34 23 I 005036 18 26 I 007623 36 40
004100 36 23 I 005036 24 11 I 007627 32 3
004100 46 20 1 005036 34 16 I 007803 39 36
004108 10 7 i 005036 36 186 [ 007903 40 36
004106 18 45 | 005036 45 5 i 007903 43 36
004128 17 9 I 005036 45 13 I 007903 46 11
004131 25 10 I 005038 44 42 I 007904 39 8
004135 25 11 I 005040 26 15 I 007%04 40 8
004150 18 33 I 005044 8 47 I 007904 43 8
004150 24 7 I 005049 11 14 t
004205 42 6 I Q05075 1 31 I 008142 33 3
004236 25 14 I 005128 38 16 I 008150 44 2
004236 45 4 I 005128 40 16 I 009604 9 9
004237 8 46 I 005128 43 16 I 009624 18 31
004237 8§ 58 I 005345 6 32 I 009746 39 23
004237 19 9 1 005505 26 20 i 009746 40 23
004237 20 19 1 005512 47 8 ! 009746 43 23



INDIEX Page = 3
Parts Page Ref. Weight| Parts Page Ref. Weight]l Parts Page Ref. Weight
No. No.  No. (g) !t No. No. No. fg) 1 No. Ne. No. (g}
009779 8 7 Y 0010333 32 13 I 0011943 47 13-1
oog9g14 26 27 | g0oio564 30 35 I 0011944 30 39-2
009853 39 29 | 0010564 31 41 | 0011944 31 45-2
009861 49 37 I 0010565 30 33 I 0011944 38 17-2
009864 489 49 I 0010565 31 39 I 0011944 47 13-2
009871 49 50 I 0010571 30 15 | 0011945 30 39-3
009890 31 12 | I 0011845 31 45-3
009909 6 43 | 0011000 10 46 I 0011945 38 17-3
009908 17 18 I 0011180 47 16 I 0011945 47 13-3
009922 30 8 1 0oil1182 47 17 I 0011946 30 39-4
009922 31 8 | 0011183 47 19 I 0011946 31 45-4
009929 49 34 I 0011189 47 22 | 0011946 38 17-4
009931 44 47 I 0011180 44 19 | 0011948 47 13-4
009937 31 31 | 0011191 44 36 | 0011954 35 22-1
009960 26 5 1 0g11192 47 20 | 0011959 35 22-2
Q009960 33 16 | 0011290 38 20-2 | 0011967 35 6
009973 31 24 | 0011322 41 29 1 0011973 38 22
009892 49 44 1 oD11324 41 30 I 6011974 38 23
008993 30 12 I 0011335 35 25-1 1 0011974 41 32
008993 35 8 | 0011336 35 25-2 1 0011974 47 18
009893 37 8 I 9011338 35 27-1 | 0011987 26 26
009994 39 12 1 0011339 35 27-2 I 0011987 33 2
009994 40 12 I 0011340 30 32 | 0011995 38 11
009994 43 12 I 0011340 31 38 I 0011995 41 25
009995 35 5 1 0011341 30 31
009995 37 5 1 0011341 31 37 | 0012029 33 12
008995 39 15 I 0011342 30 4 I 0012030 33 13
009995 40 15 I po113d42 31 4
008995 43 15 i 0011343 30 10 i 0013218 31 21
009995 49 59 1 0011346 30 18 i 0013218 33 20
| 0011349 30 11 I
0010008 31 11 | 0011354 31 10 I 0020004 1 15
0010017 32 11 | 0011356 31 14 I 0020005 1 16
0010018 31 32 | 0011357 31 28 I 0020016 2 22
0010032 31 35 I 0011358 30 2 I 0020045 489 52
0010052 32 18 I 06011358 31 2 1 0020052 3 15
0010054 31 34 | 0011697 30 22 I 0020057 49 51
0010055 31 29 | 0011687 31 16 | 0020064 49 40
0010055 33 g | 0011708 30 28 I 0020076 49 658
0010073 31 23 | 0011709 31 36 ! 0020077 49 57
0010073 33 15 1 0011709 35 23 | 0020078 49 56
0010078 31 27 | 0011709 38 18 I 0020101 4 13
0010108 33 23 | 0011709 41 27 | 0020101 3% 27
0010120 31 30 | 0011709 47 14 | 0020101 40 27
0010258 32 14 | 0011839 43 11 1 0020101 43 27
0010260 33 9 | 0011840 35 16 I 0020103 39 4
0010261 33 6 | 0011840 41 9 1 0020103 40 28
0010263 26 11 1 0011841 35 17 I 0020103 43 28
0010264 33 24 | 0011841 41t 10 i 0020118 4 4
Q010290 26 22 I 0011930 38 20-1 I 0020118 20 4
0010230 33 5 ! 00L1942 39 11 | pozorig 21 4
0010291 38 15 | 0011942 40 11 I 0020118 22 4
0010310 26 23 | 0011943 30 39-1 I 0020118 23 4
0010310 33 4 | Dp11943 31 45-1 | 0020118 39 33
0010310 37 27 1 0011943 38 17-1 1 0020118 40 33



INDEX

Page = 4

Parts Page Ref. Weight| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No, (g) | No. No. No. () | No. No. No. {g)
0020118 43 33 | 0023185 395 10 | 0024083 21 2
0020118 48 7 I 0023185 40 10 | 0024083 22 2
0020131 4 26 I 0023185 43 10 I 0024083 23 2
0020137 1 30 I 0023189 39 13 I 0024083 39 31
go20218 3 34 I 0023189 40 13 | 0024083 40 31
0020271 8 48 I 0023189 43 13 1 0024083 43 31
0020350 11 16 I 0023220 34 34 1 0024083 48 5
0020350 14 45 | 0023220 36 34 | 0024084 4 1
0020401 15 18 | 0023234 10 16 [ 0024084 20 1
0020472 3 21 | 0023368 34 31 | 0024084 21 1
0020491 18 2 I 0023368 38 31 | 0024084 22 1
0020496 7 13 I 0023369 34 30 I 0024084 23 1
0020538 12 29 I 0623369 36 30 1 0024084 39 30
0020538 14 36 I 0023370 34 35 I 0024084 40 30
0020538 16 5 i 0023370 36 35 I 0024084 43 30
0020538 44 51 I 6023473 15 25 I 0024084 46 4
0020989 35 7 I 0023700 44 46 i 0024085 2 21
0020989 37 7 I 0023703 45 32 I 0024085 2 24
| 0023705 45 18 I 0024129 22 10
0021124 4 41 I 0023707 45 17 | 0024156 4 3
0021450 25 30 I 0023708 45 20 I 0024156 39 32
0021450 37 17 | 0023709 45 23 I 0024156 40 32
0021451 25 26 I 0023710 45 25 I 0024156 43 32
0021451 37 13 1 0023711 44 24 I 0024156 46 17
0021456 25 28 1 0023712 44 43 | 0024157 4 12
0021456 37 15 I 06023713 44 45 [ oo24157 39 28
0021457 25 27 I 0023714 44 1 I 0024157 40 4
0021457 37 14 I 0023715 44 7 I 0024157 43 4
| 0023717 44 30 I 0024157 46 6
0022215 4 46 I 0023718 44 41 | 0024302 10 22
0022392 33 1 I 0023720 47 5 1 0024308 42 7
0022392 37 26 I 0023722 44 34 1 0024446 2 19
0022404 37 25 I 0023723 44 238
0022435 18 40 1 0023724 45 16 1 0026051 B 44
0022435 24 12 I 0023725 44 13 I 0026075 10 9
0022435 27 24 I 0023726 44 3 [ 0026081 9 21
0022436 18 41 | 0023728 46 18 I 0026081 10 11
0022436 24 13 | 0023734 47 3 I 0026089 9 23
0022436 27 25 I 0023737 45 21 I 0026140 8 56
0022443 18 47 | 0023739 45 2-2 | 0026140 18 16
0022444 18 49 | 0023740 45 1-2 | 0026140 19 7
0022445 18 32 I 0023741 45 3-2 | 0026140 20 17
0022446 18 36 i 0023744 45 [ I 0026140 21 19
0022447 18 38 I 0023747 45 15 i 0026140 22 22
0022447 24 9 I 0023750 44 [ ! 0026140 23 21
0022448 18 39 | 0023756 45 26 | 0026140 42 20
0022448 24 10 1 0023763 44 5 I 0026140 48 7
0022837 42 14 | 0023766 46 16 | 0026142 8 57
0022963 23 12 I 0023767 45 34 1 0026142 19 8
0022981 23 10 I Q023768 45 35 i 0026142 20 15
0022982 23 14 I 0023769 44 8 I 0026142 21 20
1 0023779 44 49 | 0026142 22 25
0023169 42 4 i I 0026142 23 22
0023182 42 8-1 [ 0024083 4 2 ! 0026142 42 21
0023184 42 3 I 0024083 20 2 I 0026142 48 1



INDEX Page = 5
Parts Page Ref. Weight! Parts Page Ref. Weightl|l Parts Page Ref. Weight
No. No. No. {g) | No. No. No. (g) | No. No. No. (=)
0026184 34 36 | 0032684 5 29 I 0035719 35 9
0ozs184 36 36 | 0032879 1 24 I 0035719 37 9
0026198 24 16-1 I 0032919 7 25 | 0035722 35 12
0026199 24 16-5 I 0032952 4 14 | 0035722 37 12
0026225 24 16-2 1 0032952 39 37 ! 0035722 38 5
0026226 24 16-6 I 0032952 40 37 I 0035722 41 18
0026227 24 16-4 1 0032952 43 37 | 0035722 47 26
0026228 24 16-8 I 0032952 46 21 |
0026236 24 16-7 I 0032871 20 3 I 0036111 44 21
0026237 24 16-3 I 0032371 21 3 | 0036132 44 22
0026238 24 18 I 0032971 22 3 | 0036133 30 6
0026239 24 1 | 0032971 23 3 | 0036133 31 6
0026240 24 5 I 0032971 39 18 1 0036133 35 20
0026241 24 4 | 0032871 40 18 i 0036133 41 13
0026242 24 2 I 0032971 43 18 I 0036133 44 33
0026243 24 17 1 | 0036161 45 9
0026246 24 19 1 0033024 3 22 | 0036518 3 23
0026250 24 21 1 0033024 9 25 I 0036853 39 9
0026251 24 20 | 0033024 33 14 | 0036853 40 9
0026312 34 15 [ 0033024 34 12 | 0036853 43 9
0026312 36 15 ! 0033024 36 1i2 | 0036305 42 12
0026366 22 23 I 0033104 9 29
0026413 9 22 1 0033104 10 4 1 0037114 46 14
0026418 10 39 I 0033560 8 60 | 0037372 6 21
0026418 15 3 I 0033627 1 25 I 0037668 17 21
0026427 11 18 I 0033711 42 8-2 | 0037669 17 2
0026428 11 20 1 0033738 22 12 1
0026429 11 24 I Q033806 39 2 I 0060248 38 1
0026430 11 19 | 0033806 40 2
0026431 11 28 I 0033806 43 4 | 0068181 32 4
0026432 8 45 | 0033807 39 5 | 0068202 14 29
0026434 11 17 | 0033807 40 5 | 0068244 27 32
0026438 11 21 | 0033807 43 5
0026466 46 2 | 0033890 39 3 | 0092232 30 34
0026467 46 1 ! 0033890 40 3 { 0092232 31 40
0026470 44 17 | 0033890 43 3 | 0092232 35 26
| 0033932 37 24 I 0092232 47 21
0027071 29 7 | 0033934 26 21 ]
0027072 29 A4 | 0033835 26 18 I 0093090 5 7
0027085 29 5 I 0033936 26 17 I 0093303 4 30
I 0033937 26 16 I 0093303 5 25
0031111 4 6 I 0033837 32 T 1 0093323 10 1
0031111 20 6 I 0033938 26 14 | 0093864 4 42
0031111 21 6 I 0033938 32 5
0031111 22 6 I p033938 26 2 | 0094491 35 4
0031111 23 6 | 0033939 33 22 I 0094491 31 4
0031111 3g 7 i 0033939 37 23 ! 0094491 38 18
0031111 40 7 { 0033940 26 24 I 0094491 41 1
00311i1 43 7 | 0033953 26 13 | 00944891 44 23
0031111 46 9 | 0033968 6 40
0031831 17 3 ] I 00599030 495 16
! 0034293 14 50 | 0099031 49 17
0032425 4 25 I 0034505 27 16 I 0089057 49 2
0032604 B 35 1 0034867 18 25 I 0099058 49 3
0032646 9 8 I I 0099059 49 4-2



INDIEX Page = &
Parts Page Ref. Weight! Parts Page Ref. Weight{ Pa